https://tractorma

DONG FENG >

 Tractor Parts Manual [F{EEE

DONGFENG TRACTORS & www.midwaysales.com.au 781300 TRACTOR ( 1300 87 22 86 )

\_/




https://tractormanualz.com

1 YT RN B R Throttle Cantrol Mechanism

49




https://tractormanualz.com

1 WY SR Throttle Control Mechanism

¥'5 Ser.No.| 1t Part No. o & N Name & Specifications HiE Quantity| £+ Remarks
1 GB882-86 Hi4hB6x22 Clevis pin with head B6x22 2
2 200.20.101 U Rod clevis 2
3 GB6180-86 2R M6 Hex. castle nut M6 7
4 200.20.020 TR ARG A Throttle pull-rod 1
5 200.20.017 SRR S A Transition weldment 1
6 200.20.027-1 PP AT RS Pull-rod, decompressor 1
7 GB5782-86 I2FEM6%30 Hex. Head bolt M6x30 3
8 200.20.134 i B Rocker arm, decompressor 1
9 GB97.1-85 4 PE 6-140HV Plain washer 6-140HV 19
10 GB93-87 HJE 6 Spring lock washer 6 2
11 GB93-87 HJE 6 Spring lock washer 6 3
12 GB91-86 B 2.5%20 Split pin 2.5%20 4
13 200.20.134 i R Rocker arm, decompressor 1
14 200.55.149 R Plastic handle 1
15 200.20.105 (RS Spacer sleeve 1
16 200.20.104 P Roker am 2
17 200.20.103 JEIH T AT Pull rod, throttle 1
18 200.20.109 SEMITMEES spring,hand throttle 1
19 200.20.108 T3 1] R e springseat,hand throttle 1
20 200.20.024 T IFF G AR Link rod, hand throttle 1
21 200.20.110 JEE 2 Friction disc 2
22 200.20.016 T T TEAT A Link rod, hand throttle 1
23 200.20.102 TR Rocker arm, hand throttle 1
24 200.20.021 AR B A A Pedal axes weldment 1
25 200.20.012 PSR AT Pull-rod, pedal axes 1
26 200.20.022 JI B R 5 A Pedal weldment 1




https://tractormanualz.com

1 WY N B Throttle Control Mechanism

75 Ser.No.| ft'%5 Part No. B2 R N AR Name & Specifications HoiE Quantity| £+ Remarks
27 200.20.023 BRERRIE A A Gernel-board weldment 1
28 GB5782-86 B2 M6%65 Hex. Head bolt M6x65 1
29 GB93-87 P8 Spring lock washer 8 6
30 GB6170-86 B2RE M8 Hex. nut M8 9
31 GB5783-86 2 A4M8x20 Hex. Head bolt M8x20 1
32 GB5783-86 12 #:M8x30 Hex. Head bolt M8x30 1
33 300A.20.019 A7 ARG A Right foot rest plate 1
34 GB5782-86 1242 M 10x60 Hex. Head bolt M10x60 2
35 GB93-87 P 10 Spring lock washer 10 2
36 200.20.113-1 Je ST 48 Rear support bracket 1
37 GB5783-86 12 4:M8x30 Hex. Head bolt M8x30 7
38 200.20.114 Hg Bush 2

200.20.114A Hog Bush 2
39 200.20.111-1 A7 48 Front support bracket 2
40 300A.20.017 Je ARG A A Left foot rest plate 1
41 GB97.1-85 5 12-140HV Plain washer 12-140HV 2
42 GB93-87 g 12 Spring lock washer 12 6
43 GB5783-86 2 M 12x25 Hex. Head bolt M12x25 6
44 GB4141.13-84  [{1F M5x16 Knob M5x16 1
45 200.20.019 KA S Stop control lever, engine 1
46 GB97.1-85 P& 5-140HV Plain washer 5-140HV 1
47 GB91-86 i 2x16 Split pin 2x16 9




2 BELH R EEL Cluteh

https://tractormanualz.com




https://tractormanualz.com

2 BE&ESER Clutch

J¥* Ser.No| 15 Part No. IR BNk Name & Specifications # & Quantity [#71: Remarks
1 200.21.012 VATIE S Driven plate 1
2 200.21.101-1 |[E A 28RS Pressure plate 1
3 200.21.102 B AR Clutch cover 1
4 200.21.107-1 |3 IEFT Adjusting bolt 3
5 200.21.113 1 3 Wring spring 3
6 GB93-87 1 8 Spring lock washer 8 6
7 GB5783-86  |iZf: M8x20 Hex. head bolt M8x20 6
8 200.21.114-1 |43 54T Release lever 3
9 200.21.108-1 |ifjI&iZ ke Adjusting shim 3
10 |GB6170-86  [iZ} M8 Hex. nut M8 6
11 Bah i 688908 Rel ease bearing 688908 1
12 200.21.115 3 Bt e Release bearing seat 1
13 200.21.116 [ 57 5 3 Return spring 1
14 200.21.015 B O AR AT SR Clutch cover 2
15 200.21.127 CANCIENA 5 Return spring 1
16 GB1153-86 A M10x1 Angle grease nipple M10x1 1
17 GB6170-86 BERF M10 Hex. nut M10 2
18 200.21.126 IR LSS Ajusting sleeve 1
19 |GB91-86 B 3.2X26 Split pin 3.2x26 1
20 200.21.128 AT Pull-rod pin 1
21 200.21.125 PRA AR Pedal stop 1
22 200.21.120 Pt Pull rod 1
23 200.21.014 g3 B R R A Release pull rod 1

200.21.014A |4y B HhbRE IR A1 Release pull rod 1




https://tractormanualz.com

2 BESREM Clutch

J¥* Ser.No| 15 Part No. IR BNk Name & Specifications e Quantity |#7F Remarks
24  |GB91-86 B 2X16 Split pin 2x16 1
25  |GB97.1-85 & 10-140HV Plain washer 10-140HV 1
26 GB879-86 B 3X35 Slotted spring pin 8x40 2
27 200.21.119 Iy X Release fork 1
28 200.21.118 L R Spring cover 9
29 200.21.117 JE AR Platen spring 9




https://tractormanualz.com 3 FUi LAY, Front Axle

f E ‘_l ’I
[~ S
50 37 36 35 34/ 23 33 32 3125



https://tractormanualz.com

3 FiEh SR Front Axle

J¥*5 Ser.No 5 Part No. SRR B Name & Specifications i Quantity] #47F Remarks

1 GB6180-86 BEREM20 Hex.nut M20 2

2 GB91-86 #4x30 Split 4x30 2

3 200.31.135 EEIL Seal washer 2

4 200.31.124 (IRt &n Cover of front-wheel hub 2

5 GB818-85 IXETM5%10 Slotted pan head screwM5x10 8

6 GB93-87 E ) Spring lock washer 5 8

7 GB5782-86 PR M 14%30 Hex.head.boltM 14x30 6

8 GB93-87 A 14 Spring lock washer 14 14

9 200.31B.123 Hrke ket Front-wheel hub 2

10 HG4--692-67 & SD45x62x12 Oil seal SD45x62x12 2

11 GB301-84 4748106 Thrust ball bearing 8106 2

12 200.31B.021-1 e EE RS Left telescopic beam assy 1 machanical steering

250-2.31.021 e EE RS Left telescopic beam assy 1 hydraulic steering

13 200.31.114-2 T & Kingpin bush 6

14 GB3452.1-82 O74#30x2.65 O-ring seal 30x2.65 4

15 200.31.126 b7 21> el dustproof ring 4

16 GB5782-86 B2 M 12x1.5x55 Hex.head.boltM 12x1.5x55 2

17 GB93-87 1 pE12 Spring lock washer 12 2

18 300.31.108 FeRbTE L eft steering arm 1

19 GB1099-79 H8x28 Key 8x28 2

20 |GB6173-86 BERIM16x1. 5 (&) Hex.nut M16x1.5(1eft) 2

21 200.31B.118-1 WPPrtt Steering drag link 1 machanical steering
22 GB5783-86 12 FEM10x30 Hex.head.boltM 12x30 1

23 GB93-87 #1110 Spring lock washer 10 3

24 300.31.018 PEPREN IR B AT Pendulum shaft 1 machanical steering

300.31.018A PR AR A Pendulum shaft 1 hydraulic steering




https://tractormanualz.com

3 FiEh SR Front Axle

F5 Ser.No. 5 Part No. R SRR Name & Specifications B Quantity] %71 Remarks

25 GB6173-86 BEREM 16x1.5(47) Hex.nut M 16x1.5(right) 2

26 300.31.106 VELr N Right steering arm 1

27 200.31B.022-1 HALEEEEGM  Right telescopic beam 1 machanical steering

250-2.31.022 HArEEEESM  Right telescopic beam 1 hydraulic steering
28 200.31B.020-1 BEIES Front Axle 1 machanical steering
250-2.31.020 A A4 Front Axle 1 hydraulic steering

29 200.31.160 kS Adjust shim 144

30 200.31.128 Ptk 4D Pull rod joint (right) 2

31 200.31B.024 RgEFHEAE (4D Extend link (right) 1

32 200.31B.132 RO IS cross clamp 2

33 GB5782-86 2 M 10x45 Hex.head.boltM 10x45 2

34 GB6170-86 IZREM 10 Hex.nut M 10 2

35 200.31B.131-2 RN Steering tie rod 1

36 GB5782-86 2 M 14x90 Hex.head.boltM 14x90 4

37 200.31B.023 fmagarHEA A (A2)  Extend link (right) 1

38 200.31.131 Bk Up ball seat 4

39 200.31B.134 EE®E securing pad 4

40 GB6170-86 PR REM14 Hex.nut M 14 4

41 200.31.014 e A Steering knuckle assy 2

42 GB91-86 43.2x50 Split 3.2x50 4

43 GB6181-86 IEREM 12 Hex.slotted nut M12 4

44 200.31.134-1 Bl 2h Dust boot 4

45 200.31.127-1 BRI A Ball stud 4

46 200.31.129 Ptk () Pull rod joint (|eft) 2

47 GB1152-79 THARM10x1 Grease nipple M10x1 9

48 200. 31. 130 Bk Lower ball seat 4




https://tractormanualz.com

3 FiEh SR Front Axle

J¥*5 Ser.No. X5 Part No. S A Name & Specifications & Quantity] 71 Remarks
49 200. 31. 133 9L Spring cover 4
50 GB893.1-86 41826 Circlip for hole 26 4
51 200. 31. 138 ) Cover 4
52 200.31.132 G Spring 4
53 HG4--692-67 HEW5B0x72x12 Oil seal W50x72x7 2
54 HG4--692-67 HEHPD50x72x12 0il sealPD50x72x12 2
55 GB297-84 Hh A 7507 Bearing 7507 2
56 200.31.161 A Stud 4
57 GB297-84 #7205 Bearing 7205 2
58 GB97.2-85 48 20-140HV Plain washer20-140HV 2




4 SmE SR Directive Wheel




https://tractormanualz.com

4 Bm# Mk Directive Whed

J¥*5 Ser.No. | {45 Part No. SRR B FNKE Name & Specifications $ & Quantity #%7E Remarks
1 200.32.011 |FRfEMAA1E Front wheel rim 1
2 GB1192-82 |‘FI% i 4.00-16 Tube 4.00-16 1
3 GB1192-82 |‘FI%e4Mf 4.00-16 Tire 4.00-16 1




https://tractormanualz.com

5 XA S Drive wheel




https://tractormanualz.com

5 IKzh % K% Drive Whed

5 Ser.No. | f£*5 Part No. SRR BNk Name & Specifications ¥ Quantity #%E Remarks

1 GB6171-86 |IZhEM16 Fine thread Hex. nut M16 2x3 )ik (Optional while placing order)
2 GB93-87 P 16 Spring lock washer 16 2x3 )i (Optional while placing order)
3 GB96-85 P 16 Large plain washer 16 2x3 )ik (Optional while placing order)
4 200.34.104-2 |fic FIZH Ballast bolt 2x3 )ik (Optional while placing order)
5 200.34.103-2 |J5lic & Rear wheel ballast 2x2 )i (Optional while placing order)
6 GB2979-91 |4Mih 8.3-24 Tire 8.3-24 1x2

GB2979-91 |4Miih 9.5-24 Tire9.5-24 1x2
7 GB2979-91 Wi 8.3-24 Tube 8.3-24 1x2

GB2979-91 Wi 9.5-24 Tube 9.5-24 1x2
8 GB93-87 P 14 Spring lock washer 14 2x6 | )ik (Optional while placing order)
9 GB6170-86 |IZhiM14 Fine thread hex. nut M 14 2x6 | )ik (Optional while placing order)
10 200.34.011B-2| %49 5 i Driving wheel rim 1x2 AfAR (Adjustable)




https://tractormanualz.com

6 AR E M Drawbar




https://tractormanualz.com

6 ZE5|%EE &L Drawbar

55 Ser.No "5 Part No. LR A Name & Specifications Hi& Quantity | 7471 Remarks
1 200-35-012-1 R A1 Hitch pin 1
2 200-35-0111 G| B A Drawbar frame 1
3 GB93-87 s 16 Spring lock washer 16 6
4 GB5783-86 IEAE M16%40 Hex. head bolt M16x40 6




https://tractormanualz.c&m/ 7T MR SR (A)  Gearbox (B)




https://tractormanualz.com

7 ARTHEFE SR

(A) Gearbox(A)

J¥'5 Ser.No 5 Part No. TR SRR Name & Specifications HE Quantity| %7 Remarks
1 300.37.126 VEELBE Right shifting fork 1
2 200.37.127-1 P S B Positioning spring 4
3 GB308-84 HEK 9.5 Steel ball 9.5 4
4 200.27.124 Hk X Middle shifting fork 1
5 300.37.130 Vit 1 88 Left shifting fork 1
6 300.37.155 JE AN IEET positioning screw 3
7 GB3452.1-92 OF 2 BB 10X2.65  O-ring sea 10.6x2.65 3
8 GB5783-86 BEE M10x35 Hex. head bolt M10x35 9
9 200.37.121-1 Ttk X4 Shaft ,left shifting fork 1
10 200.37.123-1 R SCED Shaft ,middle shifting fork 1
11 200.37.125-1 Fik XA Shaft right shifting fork 1
12 200.37.211 AR PR X Shift fork , Hi- low speed range 1
13 GB97.1-85 #HPE 10 Plain washer 10 1
14 GB6170-86 BERE M10 Hex. nut M10 1
15 200.37.014-1 AT T ek Shift lever handle assembly 1
16 GB867-86 WIET 2% 20 Rivet 2x20 1
17 200.37.150-1A-1  |#eR44T Shift lever 1
18 200.37.153 Bl A Dust boot 1
19 GB5783-86 B2 M10 Hex. head bolt M10x20 2
20 200.37.132-1 H R FT Shift lever seat 1
21 GB75-85 B2E] M8x12 Set screw with dog point M8x12 2
22 GB343-82 VPN e21. 4x160 Cold drawn steel wire 1.4x160 1
23 300.37.112 AR AT 5 Shifting lever spring 1
24 300.37.113 AR AT Y Spring stop,shift lever 1




https://tractormanualz.com

7 HEFE B (A) Gearbox(A)

38 GB5783-86
39 GB5782-86
40 GB5783-86
41 200. 37. 128
42 GB93-87

I2FE M10x20
B2AE M10x115
B2 M10x40
A ML
#HPE 10

Hex. head bolt M10x20
Hex. head bolt M10x115
Hex. head bolt M 10x40
Clutch observe hole cover
Spring lock washer 10

m.

J¥'5 Ser.No. 5 Part No. TR SRR Name & Specifications i #%vE Remarks
25 200.37.133 A AT FRALHE Gear shifting gate 1
26 200.37.134 A Ao Gasket,shift lever seat 2
27 GB6170-86 WERE M12 Hex. nut M12 4
28 GB93-87 HlE 12 Spring lock washer 12 4
29 (GB898-88 PEAE AM12X 45 Bolt AM12x45 4
30 200.37.139 AT T Gearbox cover 1
31 200.37.138 AR AR T AT R Paper gasket , gearbox cover 1
32 GB5783-86 B2 M10%25 Hex. head bolt M10x25 9
33 GB119-86 B4 B8 X 22 Pin B8x22 2
34 200.37.101-2 A AR Gearbox housing 1
35 GB30-76 BEAE M16X 1. 5X 25 Hex. head bolt M16x1.5x25 1
36 12.37.149 A% S Combined seal washer 1
37 200.37.141 R R TR Clutch shaft bush 1

7
2

— =
- 7 o




8 WM L% (B) Gearbox (B)

https://tractormanualz.com




https://tractormanualz.com

8 A S (B) Gearbox(B)

75 Ser.No 5 Part No. IR RIS Name & Specifications i Quantity] %7 Remarks
1 200.37.103-1 — il o Front bearing cover , shaft | 1
2 GB5783-86 BEAE M10%20 Hex. head bolt M10x20 9
3 GB93-87 HPE 10 Spring lock washer 10 30
4 200.37.104 7%l R A £ Bearing cover gasket 1
5 HG4-692-67 whE PD35%62%12 Oil seal PD35x62x12 2
6 GB894.1-86 148 35 Circlip for shaft 35 3
7 GB276-89 R 554307 Snap ring ball bearing 307 1
8 GB894.1-86 k& 80 Circlip for shaft 80 1
9 200.37.102-2 — Al A A AT Constant-mesh gear , shaft | 1
10 200.37.105 TR 1 HE P Thrust washer ,roller 2
11 GB309-89 5 2. 5%19. 8 Needle roller 2.5x19.8 28
12 200.37.136-2 = DUR AR 3rd& 4th speed , shaft I 1
13 200.37.135-1 B Ry = 7 2nd speed , shaft I 1
14 200.37.130-1 M — R R 1st speed, shaft I 1
15 200.37.137 Jﬂa shaft |1 1
16 GB277-89 R 50307 Snap ring ball bearing 50307 1
17 GB305-89 1E3hEF 80 Snap ring 80 1
18 200.37.120 o Al e R AR Rear bearing cover , Shaft 11 1
19 200.37.208 WA Pl Ring gear 1
20 200.37.201 TR Front shim , planet carrier 2
21 200.37.202 1T Bk e Planet gear shaft 3
22 200.37.209 TR AR Y Planet carrier 1
23 200.37.210 AT R R S A e Splined ring , planet carrier 1




https://tractormanualz.com

8 S ML (B) Gearbox(B)

GLER:

75 Ser.No. X5 Part No. SRR RS Name & Specifications HE Quantity] 7 Remarks
24 200.37.205 TG R Rear shim, planet carrier 1
25 200.37.206 fT E?\ LR Rear cover , planet carrier 1
26 GB93-87 HE 12 Spring lock washer 12 5
27 GB5782-86 W2 M12x70 Hex. head bolt M12x70 4
28 200.37.212 HNE Sliding gear 1
29 200.37.106 e ) il il Front bearing cover , counter-shaft 1
30 GB276-89 A& 306 Snap ring ball bearing 306 2
31 200.37.108-2 Fh Rl R S AR Constant-mesh gaer , counter-shaft 1
32 200.37.109 SRR RES Front spacer sleeve , counter--shaft 1
33 200.37.110-1 HP DB =R A 5 3rd speed gear, counter-shaft 1
34 200.37.112 e [B) il e A) o 2 Midale spacer sleeve, counter-shaft 1
35 200.37.113-1 e A A RS A A 2nd speed gear, counter-shaft 1
36 200.37.115 Fh R 5l e R Rear spacer sleeve, counter-shaft 1
37 200.37.117-1 H Rl — A A 5 1st speed gear | gear , counter-shaft 1
38 200.37.023 v E) 2 A Counter-shaft 1
39 200.37.118-1 FhR) Sl Al A T Rear bearing cover , counter-shaft 1
40 200.37.214 TR e Splined sleeve 1

200.37.214A TR e Splined sleeve 1 Two speed 540/730rpm
43 GB5783-86 W24 M12x30 Hex. head bolt M12x30 1
44 200.37.111 R4 14 614 Pl Retaining ring , reverse gear 2
45 200.37.146 fHIR A R e 2 Bush , reverse gear 1
46 200.37.145-1 R4 58 Reverse gear 1
47 200.37.114 TR 4 56 1 1A Thrust ring , reverse gear 1




https://tractormanualz.com

8 ARTHFH K& Bk

(B) Gearbox(B)

Hik.
5 Ser.No. %5 Part No. R SRS Name & Specifications HE Quantity] #7E Remarks
48 200.37.116 R Reverse gear shaft 1
49 GB65-85 PEET M6x8 Cheese head screw M6x8 1
50 200.37.204 TR WA Shim ,Planet gear 6
51 200.37.207 TR NS Planet gear 3
52 200.37.203 AT B A R TR 5 P Needle bearing retainer 6
53 GB309-84 WEF 3%x19. 8 Needle roller 3x19.8 66




https://tractormanualz.com

9 JGHrE L (A) Rear Axle(d)




https://tractormanualz.com

9 JEHr R (A) Rear Axle(A)
J¥5Ser.No | 1X*5 Part No. eI Name & Specifications H& Quantity| %71 Remarks
1 GB297-84 Hizk 2007111 Tapered roller bearing 2007111 2
2 200.38.124 PAES Bush 2
3 GB5783-86 B2 M10x25 Hex. head bolt M10X25 9
4 200-38-126 AT FE B 5 IR AT Fixing bolt, planet gear shaft 1
5 200-38-125 BUEE Y Lock piece 5
6 200-38-117 FEIHAS R Differential case cover 1
7 200-38-123 PR Shim halfshaft gear 2
8 200-38-120 Fahii e Half shaft gear 2
9 200-38:.121 T AL Planet gear shaft 1
10 200-38-119A  |fTH % Planet gear 2
11 200-38-122A  |fTHE LA Planet gear shim 2
12 200-38:116A | ZEH#R5T Differential case 1
13 GB5786-87 BEAE M12x1.5X25 Fine thread hex. head bolt M12x1.5x25 4
14 200-38-149 B Lock piece 5
15 250-38-118A | EALshgish i Spiral crown gear 1
16 250-38-127A | FALB B EHEAN S Shank-type spiral bevel pinion 1
17 GB297-84 Mk 27307 Tapered roller bearing 27307 1
18 250-38-128A | Bk el AR E Bearing seat spiral bevel pinion 1
19 GB297-84 M 7507 Tapered roller bearing 7507 1
20 200-38-133 TR Short spacer sleeve 1{(only for 2WD)
21 200-38-145 JAERTIIDAY Qil slinger 1{(only for 2WD)
22 200-38-134 By Lock piece 1




https://tractormanualz.com

9 JEHr R (A) Rear Axle(A)

F5Ser.No | 145 Part No. PRGNS Name & Specifications i Quantity| %7 Remarks
23 200-38:130 B KR R) Lock nut 2
24 200.38.131 1EIRH Lock washer 1




https://tractormanualz.com

10 558 (B) Rear Axle (B)




https://tractormanualz.com

10 JE#fr B R

(B) Rear Axle (B)

J7*5Ser.No | 15 Part No. E eI Name & Specifications H& Quantity| %71 Remarks
1 250D-38:101 |Jg#froafk Rear axle case 1 For 2WD
254D-38:101 |Jg#froafk Rear axle case 1 For 4WD

2 200.38.103 | L4tk Paper gasket upper cover 1

3 200.38.135-3 | itk Upper cover 1

4 GB97.2-85 P 10 Plain washer 10 7

5 GB93-87 10 Spring lock washer 10 21

6 GB5783-86 |24 M10x25 Hex. head bolt M10x25 7

7 200.38.014 |y R EHK, Dipstick 1

8 200-38-105  |#&Th#Rredtin Paper gasket lift housing 1

9 GB5783-86  |lZ#4 M10x70 Hex. head bolt M10x70 1

10 GB5783-86  [#Z#fe M10x45 Hex. head bolt M10x45 7

11 GB119-86 B B8x26 Parallel pin B8x26 2

12 200-38-109 TALBh BN % I EE A Adjusting shims,spiral crown gear 47} four sets

13 GB898-88 BEAE AM12%38 Double end stud AM12x38 8

14 GB93-87 HlE 12 Spring lock washer 12 36

15 GB6170-86 BERE M12 Hex. nut M12 20

16 200-38107  |PHHEE 5 IFEEACHE Paper gasket 1

17 GB898-88 BEAE AM12x35 Stud AM12x35 12

18 GB5783-86  |iZ#: M8x20 Hex. head bolt M8x25 1

19 GB93-87 8 Spring lock washer 8 1

20 200-38:160 | i End cover 1

21 GB3452.1-82 |0JEJ# 33.5x%3.55 O-ring seal 33.5x3.35 1

22 200.38.144  |#E Bush 2

23 300.38.109 /) i AR AR AR Paper gasket small cover ,plate 1




https://tractormanualz.com

10 J5#HF 2% (B) Rear Axle (B)

F'5Ser.No | 145 Part No. SRR BN Name & Specifications & Quantity| %71 Remarks
24 300.38.108  |/Mifitk Small cover plate 1 only for 2WD
25 GB5783-86 |44 M10x30 Hex. head bolt M10x30 6
26 200-38:102 ARG S SRR AREE Paper gasket 1
27 GB5783-86 |4 M12x35 Hex. head bolt M12x35 10
28 20038104 | FALB)EFh LN IFER T Adjusting shims,spiral bevel pinion 141 one set
29 GB5786-86  [I&f: M12x1.5%35 Hex. head bolt M12x1.5x35 4
30 GB5782-86 |l M12x60 Hex. head bolt M12x60 2
31 GB119-86 i B8x16 Paralel pin B8x16 2




https://tractormanualz.com

11 ZH8 Rk Differential Lock




https://tractormanualz.com

11 EHES R Differential Lock

J7*5Ser.No | 15 Part No. TR IR Name & Specifications H& Quantity| %71 Remarks
1 GB3452.1-82 |OY % £ #15%2.65 O-ring seal 15X2.65 2
2 200.38.152 X Shifting fork 1
3 250D.38.153 |k Xl Fork shaft 1
4 GB879-86 £48x35 Slotted spring pin 8x35 2
5 GB879-86 #45x35 Slotted spring pin 5x35 2
6 200.38.151 |9 Spring 1
7 280.38.150  |HhE& Sleeve 1
8 GB97.2-85 20 Chamfered plain washer 20-140HV 1
9 200.38.022  |MHIEEERGAT Foot control lever 1
10 280.38.155 | E Splieing sleeve 1
11 GB75-85 I2£TM10x20 Sef crewwithdog point M10x20 2
12 280.38.154  |iEHE Joint sleeve 1
13 GB3081-82  |#WEEriN2 [ -1.40x260  Galvanized steel wire I —1. 40x260 1




https://tractormanualz.com

12 B=#4E5) 5 Final Transmission




https://tractormanualz.com

12 B 4E3) S (Final Transmission)

F5 Ser.No 5 Part No. R SRR Name & Specifications HE Quantity] %71 Remarks
1 GB6170-86 BELRFM 12 Hex. nut M12 1
2 GB93-87 HpE 12 Spring lock washer 12 7
3 GB96-85 HlE 12 lock washer 12 1
4 200.39.106 EE Spacer Sleeve 1
5 HG4-692-67 yhdE PD50x70x12  Oil seal SD60x90%12 1
6 GB3452.1-82 OJEPE 26.5%2.65  O-ringsea 26.5%2.65 1
7 GB277-89 HhA& 307 Ball bearing 307 1
8 GB893.1-86 4 80 Circlip for hole 80 1
9 200-39:105-1 FIhiie Drive gear 1
10 200-39:107 et K Bearing seat 1
11 GB3452.1-82 0K R 103%3. 55 O-ring seal 103x3.55 1
12 250D-39:101-1 Weshiie Driven gear 1
13 GB297-84 7k 2007114 Tapered roller bearing 2007114 1
14 280-39:103 P Half shaft housing 1
15 GB297-84 7k 7211 Tapered roller bearing 7211 1
16 HG4-692-67 w3 SD60%90x12  Oil seal SD60x90%12 2
17 200-39:110 AR Paper gasket 1
18 GB5783-86 BEFE M12x35 Hex. head bolt M12x35 6
19 200-39:102 b A 5 Bearing cover 1
20 300-39:101 Ja R BRRE Rear hub nut 6
21 280-39-101 & Half shaft 1
22 300-39:102 Ja R BR A Rear hub bolt 6
23 300-39:115 B L ocking washer 1
24 300-39:114 B SR Bt Lock nut 2




https://tractormanualz.com
13.1 MR E RS R K (PR A E))

Full Hydraulic Power Steering (for 2 Wheel Drive)




https://tractormanualz.com

131 BEFERREEDH (PRI

Full Hydraulic Power Steering Gear (For 2 Wheel Drive)

5 Ser 5 Part No. LR N FRAG Name & Specifications H Quantity| #%vF Remarks
1 254-1.40.022 e ) 2R SRR G A Bracket weldment 1
2 GB5783-83 24 M12x30 Hex. head bolt M12x30 4
3 GB93-87 HpE 12 Spring lock washer12 8
4 BZZ1-E80 B 1) 2% S K Full hydraulic steering gear 1
5 254-1.40.028 e E RS Steering column weldment 1
6 GB93-87 #PE 10 Spring lock washer 10 4
7 GB5783-83 124 M10x30 Hex. head bolt M10x30 4
8 254-1.40.102 i 1) il Steering shaft 1
9 304.40.147 EELI Pad 1
10 304.40.112 RIB A Rubber sleev 1
11 300.40.012 J7 1) B 5k Steering wheel assy 1
12 250D.40.150 BARIE M16x1.5 Hollow bolt M16x1.5 8
13 JB982-1977 H B E 16 Washer 16 20
14 250-2.40.015 HmmELME A E (—)  Steering cylinder pipe(one) 1
15 254-1.40.111 B Connector 4
16 254-1.40.101 i 1) 2 1R P redirector valve block 1
17 GB5786-86 24 M12x1.25x40 Hex. head bolt M12x1.25x40 2
18 254-1.40.017 e m) g E A RS AT Qil return pipe assy 1
19 254-1.40.025 e sy 3 ST B A Oil delivery pipe weldment 1

20 GB3542.1-82 OJF [E22.4%x2.65 O-ring seal 22.4%2.65 4
21 250-2.40.016 FEIEL R4 (—)  Steering cylinder pipe (two) 1
22 GB5783-83 B2 fE M12x25 Hex. head bolt M 12x25 2
23 254-1.40.132 S I RAR Pressure plate of fixed clip 1
24 254-1.40.134 Ji] 2 i Hs A Base plate of fixed clip 1




https://tractormanualz.com

13 .1 WEHEHM AL EK (FHI5))  Full Hydraulic Power Steering Gear (For 2 Wheel Drive)
5 Ser.No.| {5  PartNo. LR N FRAG Name & Specifications H Quantity| #%vF Remarks
25 250-2.40.018 e dy b 5 BUEA A Oil delivery pipe weldment 1
26 GB6170-86 SIS Hex. nut M8 1
27 GB93-87 #HPE 8 Spring lock washer 8 5
28 304.40A.104 SRR Pressure plate of fixed clip 1
29 GB5783-83 2k M8x25 Hex. head bolt M 8x25 1
30 250-2.40.101 A ] e e vittafixed clip 1
31 304.30A.017 L/ §=9590 Hose assy 2
32 254-1.40.012 B 1) T 5 [ 44 (Z)  Extended pipe (two) 1
33 250D.40.015 KA § 55 Steering cylinder assy 1
34 254-1.40.011 B ymEL g [ SRS (—)  Extended pipe(one) 1
35 354.40A.111 (RS Pad 3
36 FLD-D6 FRLERASE 43 UL 1 Distributary valve assy 1
37 GB5782-86 2 ke M8x65 Hex. head bolt M6x85 3
38 254D.40.165 ISR M20x1.5 Hollow bolt M20x1.5 2
39 JB982-1977 HAw B 20 Washer 20 4
40 254-1.40.011 3 UL IR [R5 A Distributary valve assy outlet pif 1
41 JB982-1977 HA% B 24 Washer 24 1
42 304.40A.103 3k connector 1
43 250-2.40.013 I3 Ui R S Distributary valve assy inlet pip¢ 1
44 250D.58.118 ISR M18x1.5 Hollow bolt M18x1.5 1
45 JB982-1977 HAwEEpE 18 Washer 18 2




https://tractormanualz.com
13.2 WEEE N RS B (UL AN

Full Hydraulic Power Steering(For 4 W/l’_lggl Drive)
{




https://tractormanualz.com

13.2 WEFE W ARG S BUIKE)) Full Hydraulic Power Steering Gear (For 4 Wheel Drive)

5 Ser.No.| {5  PartNo. LR N FRAG Name & Specifications H Quantity| #%vF Remarks
1 254-1.40.022 e ) 2R SRR G A Bracket weldment 1
2 GB5783-83 B2 M12x30 Hex. head bolt M12x30 4
3 GB93-87 HpE 12 Spring lock washer12 8
4 GB93-87 #PE 10 Spring lock washer 10 4
) GB5783-83 24 M10x30 Hex. head bolt M10x30 4
6 254-1.40.028 e E RS Steering column weldment 1
7 304.40.147 EELI Pad 1
8 304.40.112 IRl A Rubber sleev 1
9 300.40.012 J7 1) B Sk Steering wheel assy 1
10 GB6171-86 BERE16X 1. 5 Hex. nut M16x1.5 1
11 254-1.40.102 i 1) 1l Steering shaft 1
12 BZZ1-E80 B 1) 2% S Full hydraulic steering gear 1
13 250D.40.150 BARIEE M16x1.5 Hollow bolt M16x1.5 8
14 JB982-1977 A% EHE 16 Washer 16 20
15 250-2.40.015 HemmELE A (—)  Steering cylinder pipe(1) 1
16 254-1.40.111 B Connector 4
17 254-1.40.101 i 1) 2 1R B redirector valve block 1
18 GB5786-86 B2 #E M12x1.25x40 Hex. head bolt M12x1.25x40 2
19 254-1.40.017 e m) g E A RS AT Qil return pipe assy 1
20 254-1.40.025 e sy 3 ST BUE A Oil delivery pipe weldment 1
21 GB3542.1-82 OJF [E22.4%x2.65 O-ring seal 22.4%2.65 4
22 250-2.40.016 B E-A 1 () Steering cylinder pipe(2) 1
23 GB5783-83 B2 M12x25 Hex. head bolt M 12x25 2
24 GB5783-83 124 M8x25 Hex. head bolt M 8x25 1




https://tractormanualz.com

13.2 WEFH RS S R (U5 35)) Full Hydraulic Power Steering Gear (For 4 Wheel Drive)

5 Ser.No.| {5  PartNo. LR N FRAG Name & Specifications H Quantity| #%vF Remarks
25 250-2.40.102 JE AR Pressure plate of fixed clip 1
26 250-2.40.101 JH A ] g e vittafixed clip 1
27 GB6170-86 BERE M8 Hex. nut M8 1
28 250-2.40.018 e #y 3 5 BUEA A Ol delivery pipe weldment 1
29 304.30A.017 B Sk Hose assy 1
30 304.30A.020 BETRIMGL 51 i & 45 4 (—)  Extended pipe 1
31 254G2.40A.038 TGP AT S Steering cylinder assy 1
32 250D.40.012 L/ §=9590 Hose assy 1
33 354.40A.111 e Pad 3
34 FLD-D6 FRLERASE 43 UL 1 Distributary valve assy 1
35 JB982-1977 A B E 20 Washer 20 4
36 254D.40.165 B HRIRAE M20%1.5 Hollow bolt M20x1.5 2
37 GB5782-86 B2 H: M8x65 Hex. head bolt M6x85 3
38 GB93-87 HpE 8 Spring lock washer 8 5
39 254-1.40.011 3 U IR (R A Distributary valve assy outlet pif 1
40 JB982-1977 AR 24 Washer 24 1
41 304.40A.103 3k connector 1
42 25.-2.40.013 I3 Ui R Sk Distributary valve assy inlet pip¢ 1
43 250D.58.118 B HRIRAE M18x1.5 Hollow bolt M18x1.5 1
44 JB982-1977 A B 18 Washer 18 2




14 ¥ n)ns X Steering Gear

https://tractormanualz.com




https://tractormanualz.com

14 Hm#E R Steering Gear

J¥%5 SerNo.| {45 Part No. E eI Name & Specifications H& Quantity | #7E Remarks
1 GB5782-86 IR M8x20 Hex. head bolt M8x20 4
2 GB93-87 H]E8 Spring lock washer 8 8
3 25.40.103 e 28 T o Steering gear lower cover 1
4 25.40.209/210 W) 48 T o PR A A 4 Lower cover adjusting shim Fi# (need)
5 25.40.211 L TR N R ST L ower cover adjusting shim i (need)
6 25.40.213 ) Ay B R Uk Paper gasket 1
7 TR Bl A 977007K Taper roller bearing 977007K 1
8 A ) Bl B e g AT L Steering shaft with worm 1
9 TR Bl A& 977007 Taper roller bearing 977007 1
10 GB6173-86 12 5EM22x1.5-7H Fine pitch hex.thin nut M22x1.5 1
11 GB93-87 [ 22 Spring lock washer 22 1
12 200.40.101 e ) Steering arm 1
13 JB2600-80 THEF32x45x10 Oil seal 32x45x10 1
14 25.40.110 R Steering arm bush 1
15 25.40.109 ) A e AR Steering gear case 1
16 300.40.102A LRSS Steering-column case 1
17 TY 1205.40.109 IES] Lower oil seal 1
18 GB6173-86 12 EEM16x1.5 Fine pitch hex.thin nut M16x1.5 1
19 25.40.106 I Rubber pad 1
20 25.40.107 B ) A 55 Steering wheel centre cap 1
21 GB93-87 H &8 Spring lock washer 8 4
22 GB6173-86 PEFEM10x30 Hex. head bolt M10x30 4
23 25.40.013A o ) Pl S Steering arm shaft 1
24 7% 922205 Bearing 922205 1




https://tractormanualz.com

14 # R 28R Steering Gear

5 Ser.No.| ft5 PartNo. SRR BNk Name & Specifications B Quantity | %71 Remarks
25 25.40.208 e o) ) 5 Ao £ Side cover gasket 1
26 25.40.207A B 1) A0 o Side cover 1
27 GB1152-86 AR M10x1 Grease nipple M10x1 1
28 GB119-86 % B5x8 Parallel pin B5x8 1
29 300.40.012 J7 ) B 44 Steering wheel 1
30 GB5782-86 12$:M8x16 Hex. head bolt M8x16 4
31 25.40.202 e ) R T R AT Adjusting screw 1
32 GB91-86 ¥ 4x36 Pin 4x36 1
33 GB53-76 BERE M24x1.5 Fine pitch hex.nut M24x1.5 1




https://tractormanualz.com

15 s i B PTO




https://tractormanualz.com

15 B E R PTO

¥ Ser.No.| {5 Part No. LR WA Name & Specifications  |%{& Quantity| #%-7F¥ Remarks
1 GB5783-86 I2FE M8x16 Hex. head bolt M8x16 2
2 300.41B.122 |8 H Lock washer 1
3 300.41B.101 |4k X AhE itk Locating plate of shift fork shaft 1
4 GB5783-86 B2 M10x30 Hex. head bolt M10x30 8
5 GB93-87 #PE 10 Spring lock washer 10 8
6 280.41.102-1 | XUH iy H i 48 ek PTO gear housing 1
7 300.41B.103 |44 Blocking ring 2
8 300.41B.104 |4 Blocking ring 4
9 GB309-84 BEl 3x23.8 Needleroller 3x23.8 78
10 300.41B.106A |+ (1] 14 #£(540/730) Middle gear (540/730) 1 for 540/730rpm
11 300.41B.107 | it t o ) Al Middle shaft 1
12 GB3452.1-82 |OJE I8 30%2.65 O-ring seal 30x2.65 1
13 300.41B.111 |k X% Shift fork shaft 1
14 280.41.112 h X Shift fork 1
15 200.37.127-1  |$R 35 oy 55 Shift fork positioning spring 1
16 GB308-89 Ek 9.5 Stedl ball 9.5 1
17 280.41.011 ARG controlling shaft 1
18 GB894.1-86 ikl 15 Circlip for shaft 15 1
19 GB3452.1-82 |OJEE 10.6x2.65 O-ring seal 10.6x2.65 1
20 200.38.111 B\ 4R bushing gasket 1
21 200.38.113 Bt £ Controlling shaft bushing 1
22 GB93-87 k] 8 Spring lock washer 8 7
23 GB5783-86 B2 M8x25 Hex. head bolt M8x25 6




https://tractormanualz.com

15 Zh kB PTO

¥ Ser.No.| {5 Part No. LR WA Name & Specifications  |%{& Quantity| #%-7F¥ Remarks

24 GB879-86 Y 6x%28 Slotted spring pin 6x28 1
25 280.41.021 AN R S A PTO control lever 1
26 280.41.122A-1 |3 J 4 i AT T4l PTO control handle 1
27 GB5846-86 47K K223020 Bearing K223020 1
28 300.41B.117A  |#4414 %2 (540/730) Shifting gear (540/730) 1 for 540/730rpm
29 GB119-86 4 B8x26 Straight pin B8x26 2
30 280.41.104 Ja A e o R AR Gasket of rear cover 1
31 280.41.108-1  |J5#f )G siAR Rear cover of rear axle 1
32 GB93-87 P 12 Spring lock washer 12 12
33 GB5783-86 2R M12x35 Hex. head bolt M12x35 12
34 300.41B.109 |} [al4isE A7k Locating plate of middle shaft 1
35 GB276-89 Hh7% 209 Ball bearing 209 1
36 300.41B.114 Bl % H il (6%) PTO shaft (of 6 teeth) 1

300.41B.114A |5 1% i %h(8%) PTO shaft (of 8 teeth) 1
37 GB276-89 Hhk 206 Ball bearing 206 1
38 GB894.1-86 ik 35 Circlip for shaft 35 1
39 GB893.1-86 ik 72 Circlip for hole 72 1
40 GB276-89 7 207 Ball bearing 207 1
41 250.41A.101  [fLBh ik %(540/730) Driving gear shaft (540/730) 1

250.41A.101A |13k 58 4l1(540/730) Driving gear shaft (540/730) 1 for 4DW
42 GB276-89 7 108 Ball bearing 108 1
43 GB13871-92  |ihi# FB40x62%8 Oil seal FB40x62%8 1




https://tractormanualz.com

15 3% R PTO

4Lk
¥ Ser.No.| {5 Part No. LR WA Name & Specifications  |%{& Quantity| #%-7F¥ Remarks
44 300.41B.125 |4 Oil seal blocking ring 1
45 GB3452.1-82 OJE 18| 80%x2.65 O-ring seal 80x2.65 1
46 300.41B.115-1 |5h /7% 25 A Cover 1
47 250.41.101 By 2 5 PTO shaft shield 1
48 GB97.1-85 #48 8-140HV Plain washer 8-140HV 4
49 300.41.012 DA T Eial PTO shaft safety cover 1




https://tractormanualz.com

16 504 5l Brake




https://tractormanualz.com

16 HIzh#8 2 Brake

SerNo | %5 PartNo. KR SR Name & Specifications #%vE Remarks
1 GB5783-86 24 M8x25 Hex. head bolt M8x25
2 GB93-87 HJE 8 Spring lock washer

3 GB6170-86 BEEE M16 Hex. nut M16

4 GB93-87 8 16 Spring lock washer 16
5 200.43.107 WA Hex.head bolt

6 200.43.102-1 Hsh 2% i Brake cap

7 200.43.132-1  |Hfillzhde 4tk Paper gasket

8 200.43.124-1 P R L Inner return spring

9 200.43.105-1 Tz Brake shoe
10 200.43.109-1 PFE¥E | Friction disc
11 GB875-86 YiET 4X13 Rivet 4x13
12 GB3452.1-82  |Of!% &} [E{15x2.65  O-ring seal 15x2.65
13 200.43.120-1 |33l FeH Brake camshaft
14 200.43.123-1 il 27 B Al Brake anchorage
15 200.43.103-1  |HlzhEk Brake drum
16 200.43.101-1 HHPIERGTRUN Brake housing




https://tractormanualz.com

17 Hlshes MEG AL R K Brake Operation Mechanism

(8)




https://tractormanualz.com

17 B 28 X B HLH) & HBrak e oper ation mechanism

JP5 5 Part No. TR B ks Name & Specifications & Quantity | %71 Remarks
1 GB91-86 i 3.2x14 Split pin 3.2x14 2
2 GB97.2-85 # R 20-140HV Spring lock washer 20-140HV 2
3 GB879-86 ¥ 8x40 Spring split pin 8x40 4
4 200.43.016 Vi oy SRe i Rockerarm,|eft pedal 1
5 200.43.127 AT Pull rod pin 2
6 200.43.104-1 HIEh AL Shih Brake pedal shaft 1
7 200.43.128 PHIEE Adjusting Sleeve 2
8 GB6170-86 12+E M10 Hex. nut M10 4
9 200.43.126 ETiN Torsion coil spring 1
10 200.43.131 15 ETH Park brake handle 1
11 GB879-86 i 8x18 Spring split pin 8x18 1
12 200.43.106 IDEE A Interlock piece 1
13 200.43.130 EE Press-in sleeve 1
14 GB97.2-85 4 BE 10-140HV Chamfered plain washer 10 3
15 GB93-87 HJE 10 Spring lock washer 10 1
16 GB5783-86 IEHE M10x25 Hex. head bolt M10x25 1
17 200.43.012 Lot Es ARG Left brake pedal 1
18 200.43.013 i B B SF Right brake pedal 1
19 GB1153-89 AR 45°M10x1 Angle grease nipple 45°M10x1 1

20 GB97.2-86 5| 24-140HV Chamfered plain washer 24 1
21 GB894.1-86 $4E 24 Circlip for shaft 24 1
22 200.43.129-1  [fuFF Pull rod 2
23 GB5783-86 2 M8x25 Hex. head bolt M8x25 2
24 GB93-87 P 8 Spring lock washer 8 2
25 200.43.135-1 [ Link plate 2




https://tractormanualz.com

17 $5h 2% R ALK 5 B Brake operation mechanism

P55 5 Part No. R AR Name & Specifications BUE Quantity | #%7E Remarks
26 200.43.125 CANCIENA S External return spring 2
27 200.43.119-1 HBh e Brake rocker arm 2
28 GB91-86 4 2.5%20 Split pin 2.5%20 2
29 200.43.011-1 Tl Bl A 2 K Brake 2
30 200.43.110 AR Paper gasket 2




https://tractormanualz.com

18 BRI Seat




https://tractormanualz.com

18 JERYE R Seat

J¥*5 Ser.No 5 Part No. SRR Name & Specifications |#{& Quantity| #7F Remarks
1 280.44C.101 e iy Seat 1
2 280.44C.011 JA ey SC AR AT Seat bracket weldment 1
3 GB5783-86 B2 M8x20 Hex. head bolt M8x20 6
4 GB93-87 # | 8 Spring lock washer 8 6
5 GB97.1-85 5| 8-140HV Plain washer 8-140HV 6
6 GB6170-86 12 5E M8 Hex. nut M8 4
7 GB97.1-85 4 P5 10-140HV Plain washer 10-140HV 2
8 GB93-87 #J# 10 Spring lock washer 10 2
9 GB5783-86 B2 M10x20 Hex. head bolt M10x20 2




https://tractormanualz.com

19 MENXEXAK Hood and Panel




https://tractormanualz.com

19 MLE{FE X Hood and Panel

F5  Ser.No. %5 Part No. KR LR Name & Specifications $E Quantity #71 Remarks
1 GB97.1-85 g 8-140HV Plain washer 8 14
2 GB93-87 g 8 Spring lock washer 8 14
3 GB818-85 I2E] M8X 16 Philips pan head screw M8x16 9
4 300.47.106 4 R b Brand mark plate 1 H kR English Brand
5 350.47A.104 PR EE Brand mark cushion sleeve 2
6 300.47.113 o2 2R b Brand mark plate carrier 1
7 GB93-87 g 5 Spring lock washer 5 4
8 GB6170-86 IERE M5 Hex. nut M5 4
9 250EA .47.014 A5 BREA A Right bracket 1
10 GB91-86 B 3.2X30 Split pin 3.2x30 2
11 GB882-86 i B10X32 Clevis pin with head B10x32 2
12 GB97.1-85 #pE 10-140HV Plain washer 10 6
13 300.47.105-1 PLE TR Lower hinge joint 2
14 250EA .47.013 e BREA A L eft bracket 1
15 GB93-87 g 10 Spring lock washer 10 4
16 GB5783-86 B2 M10 X 25 Hex. head bolt M10x25 4
17 250EA .47.011 MRS Engine hood 1
18 250EA .47.012 A SRS Stay bar bracket 1
19 YQ8/18 250 610 100 |k 4F/S jH 5 Gas spring 1

20 GB6170-86 IERE M8 Hex. nut M8 5
21 GB5783-86 BEAE M8 X 25 Hex. head bolt M8x25 3
22 350.47A.102 IR EEM Meter cover 1
23 GB818-85 B24T M5 X 25 Philips pan head screw M5x25 2
24 280.47B.118 LA 22 SR Installation plate switch 1




https://tractormanualz.com

19 MLE{FE X Hood and Panel

5 Ser.No. 5 Part No. KR B IR Name & Specifications s Quantity %7 Remarks
25 200.47.120 e Rubber ring 1
26 TFT70.012 30#E B 5% Rubber bar 1
27 350.47A.101 R Radiator grill 1




https://tractormanualz.com

20 ZET PSR AR R

5//% _ ,

Left & Right Mud Shields

0
i

1




https://tractormanualz.com

20 APV E K Left & Right Mud Shields

5 Ser.No|fU5 PatNo.| &#AHik%  Name & Specifications ¥E Quantity| #%7F Remarks
1 250D.47.031-1 £ ¥4 et a4 Right mud Shield 1
2 GB6170-86  |#ZHf M10 Hex. nut M10 4
3 GB93-87 P 10 Spring lock washer 10 4
4 GB97.1-85 P 10 Plain washer 10 4
5 200.47.203 |y Lining plate 2
6 300.47.212-1 |+ T Handle hold 2
7 GB6170-86 |iZ#+}E M8 Hex.nut M8 2
8 GB93-87 1 8 Spring lock washer 8 2
9 GB97.1-85 #J 8-140HV Plain washer 8 2
10 GB5783-86 |2 #% M8x20 hex.head bolt M8x20 2
11 300.47.307-1 |¥B4-4d e 2l Socket fixing plate 1
12 200.47A.308 ({7 iknE Sign board,position control 1
13 300.47.213-A |24 krik Safty warning sign 1
14 250D.47.021-1) /e $4 et et Left mud Shield 1
15 300.47.308 |Z4krik Safty warning sign 1
16 300.47.309 |Z4krik Safty warning sign 1
17 300.47.310 |Z4krik Safty warning sign 1
18 GB5782-86  |iZf: M16x160 Hex. head bolt M16x160 8
19 GB97.1-85 P 16 Plain washer 16 8

20 GB93-87 I 16 Spring lock washer 16 8
21 GB6170-86  |MZHf M16 Hex. nut M16 8




https://tractormanualz.com

37

21 WA RERR Electrical system

AV i
S o Q
o B\ R =
=AY =

N
) RS -

16
RN

26

36

35,

34

33

32



https://tractormanualz.com

21 EE;/:_C/?:\/ hll‘é\ﬁi

Electrical System

%5 Ser.No. {85 Part No. LR SR Name & Specifications ¥ Quantity #1 Remarks
1 550.48A.017 DZ550 {5 54T Front turn signal lamp 2
2 550.48A.016 DZ550 1 JEUAT Head lamp 2
3 254G2.48G.025  [DL-124DWiI\ Horn 1
4 300.48G.011 AR Front wiring harness 1
5 300.48G.014 E b A FEs 2 rp 45 Battery cable 1
6 6-QW-70S i Battery 1
7 300.48G.015 EHutIER-REHLIR iR Battery cable 1
8 QD1332 REEILEEN I Starting motor 1
9 800.48.112 M A ki Cable splice jacket 1

10 3067 IKIEAL IS Water temperature sensor 1
11 2JF200 K HML Generator 1
12 ZD150x8 Al FA T A LA Clingulum 10
13 10-12-55 EEZAEES pre-heating plug 1
14 3037 AL 28 QOil pressure sensor 1
15 K Air pressure meter 1
16 PT-52 IV Current meter 1
17 302 KRR Water temperature meter 1
18 308 W ER Oil pressure meter 1
19 JK260 W\ A Horn button 1
20 FT111 FH, s 1 19 4% Voltage regul ator 1
21 300.48G.012 TR Main wiring harness 1
22 ZD300%8 AL RATE A L Clingulum 2
23 200.48B.108 %k Wireclip 3
24 JK107 o AT I8 Tail lamp switch 1




https://tractormanualz.com

21 HR ARG R

Electrical System

%5 Ser.No. {85 Part No. D G Name & Specifications ¥ Quantity %11 Remarks
25 JK107 BT IO Head lamp switch 1
26 AX102 RIS 22 & Fuse box 1
27 SG152 AP Flasher 1
28 JK812-1 e m k] 1o Turning indicator switch 1
29 JK406B THGE B TT 5 Pre-heating starting switch 1
30 300.48B.107 YN IBI AN Starting swich 1
31 300.48G.013 Ve b 2k o Wiring harness 1
32 300.48.019 HEEIT Combination rear signal lamp 2
33 300.48.018 o T Tail lamp 1
34 JK231B SNBSS Brakelight switch 1
35 JB3762-84 T 2 4 Trailer socket 1
36 354-1.47.307 b 2 A e 22 B Socket fixing plate 2
37 300. 48G. 016 Wi\ ] 52 7 28 Horn bracket 1




https://tractormanualz.com

22 T HA R (CCFEMELD  Tool Box (Project Plastic)




https://tractormanualz.com

22 TEFAHBR(TEZRL) Toolbox(Project Plastic)

75 SerNo| fX%5 Part No. SR Sk Name & Specifications U Quantity [ 747 Remarks
1 450.49.001 T HAH Toolbox 1
2 GB97.1-85 P 10 Plain washer 10-140HV 2
3 GB93-87 #PE 10 Spring lock washer 10 2
4 GB6170-86 BEEE M10 Hex. nut M10 2
5) GB5783-86 124 M10x20 Hex. head bolt M10x20 2




https://tractormanualz.com

23 A E5| M E K Swing Drawbar Frame




https://tractormanualz.com

23 R EF|IF S Swing Drawbar Frame

5 Ser.No. | f£*5 Part No. SRR BNk Name & Specifications B Quantity #%7E Remarks
1 280.53A.012- U #2425 [ FF ALK, Swing Drawbar Frame 1
2 GB93-87 | 16 Spring lock washer 16 8
3 GB5783-86 |2 M16x40 Hex. head bolt M16x40 2
4 300.53.102  |#=5| R R-pin 2
5 300.53.109  |7E5|4H Drawbar pin 2
6 300.53A.103 |75 H Drawbar plate 1
7 GB6170-86 |iZF} M16 Hex. nut M16 2
8 GB5782-86 |22 M16x65 Hex. head bolt M16x65 2
9 300.53.011  |&4%hfREA1 Spindle 1
10 200.56.011 |4 Bk Lock pin 1
11 300.53.104-1 |#=5]Fk Drawbar clamping plate 1




https://tractormanualz.com

24 PBRyhFE S R Fuel Tank




https://tractormanualz.com

24 RMFE R Fud Tank
%5 Ser.No. | X5 Part No. N & Name & Specifications HiE Quantity #%1E Remarks

1 200.50.011 |y a4l &1k Fuel tank cap 1
2 200.50.012  |JEMIM K Fuel strainer 1
3 200.50.013A- 1| 'S4 v I 511 Fule tank strap 1
4 200.50.101 | Bk Upper rubber pad 2
5 200.50.014-1 |#AAR 151 Fuel tank 1
6 200.50.106  |HIA5 AR Front rubber pad 2
7 200.50.107  |#5 B Rubber pad 2
8 200.50.017-1 |4LHREEEH: Fuel tank cradle 1

200.50.017A |FGAHRIEA 1T Fuel tank cradle 1
9 GB97.1-85  |#[# 10-140HV Plain washer 10 8
10 GB93-87 P 10 Spring lock washer 10 11
11 GB6170-86 |iZH£} M10 Hex. nut M10 5
12 GB5786-86  |IZ#: M10x20 Hex. head bolt M12x20 4
13 GB3541-83  |#fE] Washer 4
14 GB3451-83 |28k M12x1.25  Hollow hex.head bolt M12x1. 1
15 GB5786-86 M2 M12x1.25%16 Hex.head bolt M12x1.25x16 1
16 200.50.015 | MRy B 4 B R Fuel delivery pipe 1
17 GB3452-83 |/l 8A-300 Rubber fuel pipe fuel delivery 8A-30 1
18 200.50.117 |73 #% [ e AR Support plate fuel filter 1
19 C0506B SeymyETE 7 Fuel Filter 1
20 GB5783-86 |4 M10x20 Hex. head bolt M8x20 2
21 GB5783-86 |12 M10x30 Hex. head bolt M8x30 1




https://tractormanualz.com

20. 1

PET| s Bl

30 31 3

J

=2 fy/
.

O

17 16 16 (18 19 20 21 16 17 22
~ J i
(@

Hydraulic Power Lift

29 2

03 24 (2526 27 28

3
\ I

PR
13 T
50 49 48 2 48 M7 46



https://tractormanualz.com

25.1 TR

Hydraulic Power Lift

J¥%5 Ser.No.| fX*5 Part No. SR Pk Name & Specifications ¥ Quantity| %7 Remarks
1 GB5783-86 IZFE M10x25 Hex. head bolt M10x25 2
2 GB93-87 g 10 Spring washer 10 6
3 200.55.105 T Lift arm pin 2
4 GB93-87 #JE 16 Spring washer 16 2
5 GB6170-86 BERF M16 Hex. nut M16 2
6 GB93-87 HlE 14 Spring washer 14 4
7 GB5782-86 IZFE M14x45 Hex. head bolt M14x60 4
8 200.55.114-1 T 5 Cylinder cover 1
9 200.55.118-1 VI B % 1R Hydraulic lock valve 1
10 GB3452.1-82 OF %4}k 6.3x1.8  O-ring seal 6.3x1.8 2
11 JB1002-77 g 22 Washer 22 1
12 200.55.112-1 [AR] AT 423 B Valve -pole nut 1
13 GB879-86 R45x24 Pin5x24 1
14 300.55.020 FReM A1 Handwheel assy 1
15 GB3452.1-82 OJE % %8 10.6x1.8  O-ring seal 10.6x1.8 1
16 GB3541-83 g 14 Washer 14 6
17 JB1000-77 2 7E M14x1.5 Plug M14x1.5 2
18 200.55.124 O Hollow bolt 1
19 200.55.165 JEMR Clamping plate 1
20 GB5782-86 IZFE M12x50 Hex. head bolt M12x50 1
21 200.55.022-1 T H B R A Out-let pipe 1
22 200.55.013 BN AT A Linkage rod 1
23 GB91-86 4 2x16 Split pin 2x16 2
24 200.55.119-1 itk Limit spot 2
25 GB6170-86 IR M8 Hex. nut M8 3




https://tractormanualz.com

25.1 $R_FT28 Bk

Hydraulic Power Lift

75 Ser.No.| 145 Part No. LR MRS Name & Specifications H Quantity| #7F Remarks
26 GB5783-86 2% M8x25 Hex. head bolt M8x25 2
27 200.55.106 AT Lift arm 2
28 200.55.120 ERmIkEE Linkage pin 1
29 200.55.107 JEAR Clamping plate 2
30 GB3452.1-82 OJF % 1/ 8187.5%x3.55  O-ring seal 87.5x3.55 1
31 200.55.115-1 JHITT Cylinder 1
32 GB93-87 1l 12 Spring washer 12 1
33 GB3451-83 g 10 Plain washer 10 1
34 300.55.132 TH A MR Vent bolt 1
35 200.55.101-2 FETHas oAk Lift case 1
36 GB93-87 #Hhpg 8 Spring washer 8 3
37 GB70-85 B24] 8X 25 Bolt 8x25 1
38 GB5781-86 2 M8x75 Hex. head bolt M8x75 1
39 200.55.102 (RS Spacer Sleeve 2
40 200.55.103A RS Bush 2
41 GB3542.1-82 O % /8 38.7x5.3  O-ring seal 38.7x5.3 2
42 200.55.104 4 Retainer ring 2
43 200.55.122 PidE Retainer plate 1
44 GB97.1-85 . 10-140HV Plain washer 10-140HV 1
45 200.55.014 AR Driven plate 1
46 200.55.016 BN B G A Drive plate weldment 1
47 200.55.121 13 Torsion spring 1
48 GB5783-86 IZFE M10x30 Hex. head bolt M10x30 4




https://tractormanualz.com

25.1 $R_FT28 Bk

Hydraulic Power Lift

J7%5 Ser.No.| fX*5 Part No. KRR Bk Name & Specifications ¥ Quantity| %7 Remarks
49 200.55.017 FEHURE A A Hitching plate 1
50 200.55.108-2 MRS Inner lift arm 1
51 GB879-86 ¥ 6x50 Slotted spring pin 6x50 1
52 200.55.109 T FETHUAT Piston push rod 1
53 200.55.117-1 YxJE % &8l D75 YX-sead D75 1
54 200.55.116-1 T % Piston 1
55 GB3542.1-82 OJF. % f# 69x3.55  O-ring seal 69x3.55 1
56 200.55.110 T Lift shaft 1




https://tractormanualz.com

e Hydrulic 0il Distrubutor

N

4

S ol

pal v

3

29.2

|

3

2 31

33



https://tractormanualz.com

25.2 SEC#s AL Hydraulic Oil Distributor

F5  Ser.No|f'5 Part No. AR M B Name & specifications B Quantity]  #57E Remarks
1 GB5783-86 |12 #4:M6%20 Hex. head bolt M6x20 4
2 GB97.1-85 £JE 6-140HV Plain washer 6-140HV 8
3 200.55.131 i 25 End cover 1
4 200.55.132  |ufs6 4tk Paper gasket 1
5 GB3289.31-82| 4 7 i thR1/4 Square head oil plug R1/4 1
6 200.55.126-A |/ Bic 28744k Distributor body 1
7 GB93-87 158 Spring lock washer8 3
8 GB70-85 BEETM8x25 Hex.socked cap screw 2
9 GB5782-86  [IZFM8x75 Hex. head bolt M8x75 1
10 GB880-86 #56x30 Pin 6x30 1
11 GB91-86 41.6x10 Split pin 1.6x10 2
12 200.55.128 |k % Fork 1
13 GB3452.1-82 |O/¥[10.6x1. 8 O-ring seal 10.6x1.8 1
14 200.55.018-1 |F-#tsE1k Handle assy 1
15 200.55.149  |¥ERHE Handle 1
16 200.55.130  |EfiiR4ET Positioning bolt 1
17 GB3451-83 |#[#14 Copper washer 14 1
18 200.55.135 ET R Positioning spring 1
19 GB5782-86 |1#FEM6X60 Hex. head bolt M6x60 1
20 GB308-86 EKI. 5 Steel ball 9.5 1
21 200.55.123 |k X & Fork box 1
22 200.55.125  |#k X &4t Paper gasket 1
23 200.55.127 |9\ Sliding valve 1
24 GB879-86 F6x22 Slotted spring pin 6x22 1




https://tractormanualz.com

25.2 rhcgé s Hydraulic Oil Distributor

gk
75 Ser.No|ft'5 Part No. AR M B AE Name & specifications HE Quantityl  #47E Remarks
25 GB3452.1-82 |OJE[E[15x2. 65 O-ring seal 15%2.65 2
26 GB3452.1-82 [OJERE]10. 6x2. 65 O-ring seal 10.6x2.65 1
27 200.55.138 e Pad 1
28 GB308-84 MEK9 Stedl ball dia9 1
29 200.55.137 K JAa Ball seat 1
30 200.55.136 LA Sleeve 1
31 200.55.135 24 R L Safty valve Spring 1
32 200.55.134 [ Adjusting shims 2~5

33 200.55.133 |13 Plug 1




https://tractormanualz.com

26 =FEREE S K Suspension Menchanism




https://tractormanualz.com

26 &FEMHE S Suspension Mechanism

5 Ser. No.ft'5 Part No. A28 N FA Name & Specifications ¥& Quantity| #%7F Remarks
1 200.56.103 R R Lower link shaft 1
2 300A.56.026 |7 AT FRALFEE AT Right check chain fixation plank 1
3 GB91-86 FFIES 4%28 Split pin 4x28 2
4 GB97.1-85 g 14 Plain washer 14 2
5 GB882-86 HY 14X55 pin 14x55 2
6 200.56.025-2  |AU RO BEMEF4EA1E  Front check chain screw 2
7 GB6172-86 B2RE M14 Hex .nut M14 2
8 GB1152-79 AR M10x1 Grease nipple M10x1 5
9 200.56.125 BRLAE B BB AT Check chain screw 2
10 200.56.024-1 | N ARG AE Short Lower link weldment 2
11 200.56.026-1  |J& BRAZEEIRE A1 Back check chain weldment 2
12 200.56.101-1 |R ‘&Y R-pin 2
13 GB5782-86 NS M16x55  Hex. head bolt M16x55 2
14 GB93-86 P 16 Spring lock washer 16 2
15 GB6170-86 B2RE M16 Hex .nut M16 2
16 GB882-86 B4l B16X 45 Pin shaft B16x45 2
17 GB6171-86 BERE M20 X 2 Hex .nut M20x2 2
18 200.56.102 By 52 Check spring 1
19 200.56.016 R AT S Coupling pin of upper link 2
20 200.56.020 PETHAT | SRS lift rod skewer 2
21 200.56.111 TFNE Crossjoint 2
22 200.56.019-1 | BfuAt/aiEt & Upper link screw check chain 1
23 200.56.018 f L RAFIRAE 51 Upper link check chain 1




https://tractormanualz.com

26 =fEFEE R Suspension Mechanism

J¥'5 Ser. No.ft'5 Part No. o N S Name & Specifications HE Quantity| #%7F Remarks
24 GB6171-86 BERE M22 X 2 Hex .nut M22x2 2
25 200.56.017-1 | L4iAFEiiEA KA1 Lower link weldment 2
26 GB91-86 JF 14 3.2x26 Split pin 3.2x26 1
27 GB882-86 4 B16x80 Pin shaft B16x80 2
28 200.56.011 B AL A A Kock pin 8
29 200.56.027 FETHAT A Lift rod check chain 2
30 200.56.022 BIAF T HESEASLE Lower clevisof lift rod 2
31 300A. 56.029 A HT FRATBEMEA1F L eft check chain fixation plank 1




https://tractormanualz.com

7.1 R EWmE T E R W E

0il pump. Filter. Pipe and Fittngs (For mechanical steering)

16 ‘J
(2) \ 17 5

15 19 20
&
\_‘;I

14

13




https://tractormanualz.com

27.1 WER. JEMHER. WE B @I EE ) Oil Pump, Filter, Pipe and Fittings(For mechanical steering)

F5 Ser.No 5 Part No. SRR AR Name & Specifications o Quantityl %1 Remarks
1 GB5783-86 B2H: M8x16 Hex. head bolt M8x16 2
2 GB93-87 #HlE 8 Spring lock washer 8 4
3 200.58A.108 JEHAS e 1 End cover 1
4 GB3452.1-82 O%Y | 53%2.65 O-ring seal 53%2.65 1
5 200.58A.109 JEL R Pressure spring 1
6 200.58A.015 PO IRA A Filter 1
7 200.58A.016 JEMAR TR S A Filter box 1
8 GB3541-83 B HRIERE M18x1.5 Hollow bolt M18x1.5 1
9 200.58A.014 3 A 5 Distributor inlet pipe 1
10 200.58A.102 Rk Vittajoin 1
11 GB3541-83 #hpg 18 Washer 18 1
12 CBN-E306L g Gear pump 1 JEliE Left circle
13 GB93-87 #E 10 Spring lock washer 10 2
14 GB5782-86 124 M10x100 Hex. head bolt M10x100 2
15 GB3452.1-82 O%U [ 18%2.65 O-ring seal 53%2.65 1
16 GB5783-86 B2 K M8x25 Hex. head bolt M8x25 2
17 200.58A.011 A R Suction pipe weldment 1
16 250.58A.012 kA G Hose clip 2
19 200.58A.131 G Pastent pipe 1
20 GB3541-83 g 14 Washer 14 2
21 GB3541-83 B HRIERE M14x1.5 bolt M14x1.5 1
22 200.58A.130 YRR Paper gasket 1
23 GB5783-86 B2 K M8x20 Hex. head bolt M8x20 2




https://tractormanualz.com 27.2 W R HESMRERR)

0il pump Filter Pipe and Fitting (For hydraulic steering)

5




https://tractormanualz.com

27.2 MZE. JEWHES. WE B (REH M) Oil Pump, Filter, Pipe and Fittings(For hydraulic steering)

75 Ser.No 5 Part No. R MR Name & Specifications B Quantity]  #47E Remarks
1 200.55.124 AR Hollow bolt 1
2 JB892-1977 R AR 14 2
3 254-1.58.020 LA 55 1 Distributor inlet pipe I 1
4 300.58.120-1 Sk Fixed join 1
5 Pk R1/2 Quick connector 1
6 254-1.58.021 R G=P590" Hose assy 1
7 JB892-1977 R A E 20 Washer 20 2
8 254D.40.165 B HRIERE M20x1.5 Hollow bolt M20x1.5 1
9 CBN-E314L g Gear pump 1 JEliE Left circle
10 GB3452.1-82 O%I [ 20x2.65 O-ring seal 20x2.65 1
11 GB93-87 #HlE 8 Spring lock washer 8 9
12 GB5783-86 B2 K M8x50 Hex. head bolt M8x50 3
13 254.58.011 A R Suction pipe weldment 1
14 JB/T8870-99 W4 2A (25-38) Hoop 2A (25-38) 2
15 HG4-761-74 A 19x30%x270 Hose 19x30x270 1
16 254-1.58.019 JE I A% i a1 1
17 GB5781-86 M2k M8X 16 Hex. head bolt M8x16 4
18 304.58A.111 g 1
19 304.58A.109 & B 1
20 304.58A.020 ARG 1
21 GB3452.1-92 ORI 65x3.55 O-ring seal 65%3.55 1
22 304.58A.134 Y]

23 304.58A.016 PO IRA A 1
24 GB5782-86 B2 K M8x55 Hex. head bolt M8x55 2
25 304.58A.101 YRR Paper gasket 1




https://tractormanualz.com

28 FIBECE KVA% Front Balance weight




https://tractormanualz.com

28 Tilic B & BFront Balance Weight

J¥'5 Ser.No %5 Part No. IR Bk Name & Specifications ¥ Quantity] 7 Remarks
1 GB6170-86 PR REM 12 Hex.nut M 12 2
2 GB93-87 g 12 Spring lock washer 12 2
3 GB96-85 1 5]12-100HV Plain washer 12-100HV 2
4 250.73.101-1 fic = Balance weight block 4
5 250.73.104 Je B AR Double end stud,clamping type 1




https://tractormanualz.com

29.1 HLBLE L (2WD)  Frame




https://tractormanualz.com

29.1 HLE% 2 B (2WD) Frame

5 Ser.No. X5 Part No. LR A Name & Specifications H& Quantity] #7E Remarks
1 GB93-87 #H 12 Spring Lock washer12 16
2 GB5783-86 IZFE M12x35 Hex.head bolt M12x35 16
3 250E.30.011 MLALIE A Frame 1

250-2.30.011 PR S Frame 1
4 250.30.104 JeIKAH S Left bracket of water tank 1
5 GB93-87 #H 8 Spring Lock washer 8 10
6 GB5783-86 2 M8x20 Hex.head bolt M8x20 8
7 250EA.30A.011 Ve CR g 08 Assistant weight support 1
8 300.31.011 ZERlE TSRS iE Front drawbar 1
9 GB6170-86 L M14 Hex .nut M14 2
10 GB93-87 #H 14 Spring Lock washer14 2
11 GB5782-86 IZFEM14x50 Hex.head bolt M 14x50 2
12 250.30.116 TR B S AR Starting crank gate 1
13 GB5783-86 2 4M8x16 Hex.head bolt M8x16 2
14 GB5782-86 IZFEM 16x45 Hex.head bolt M 16x45 4
15 GB93-87 #H 16 Spring Lock washer16 4
16 GB6170-86 BEEE M16 Hex .nut M16 4
17 250.30.103 & B PR Battery defending plate 1
18 250.30.122 & R Up battery defending plats 1
19 250.30.012 & Hh RO S Battery clamping plate ass| 1
20 GB6170-86 I2EE M6 Hex .nut M6 6
21 GB97.1-85 H 6 Plain washer 6 3
22 250.30.102 & HL AT Battery clamping boit 3
23 250.30.101 HL 48 Battery bracket 1
24 250.30.105 S BES Right bracket of water tani 1




https://tractormanualz.com

29. 2 H1Z2 5 5 (4WD) Frame




https://tractormanualz.com

29.2 HLE% 8 B (4WD) Frame

75 Ser.No X5 Part No. LR A Name & Specifications H& Quantity] #7E Remarks
1 GB93-87 #H 12 Spring Lock washer12 16
2 GB5783-86 IZFE M12x35 Hex.head bolt M12x35 16
3 254.30.011 PLAE SRS A Frame 1
4 250.30.104 JeIKAH S Left bracket of water tank 1
5 GB93-87 . 8 Spring Lock washer 8 8
6 GB5783-86 24 M8x20 Hex.head bolt M8x20 4
7 250EA.30.011 Ve CR g 08 Assistant weight support 1
8 300.31.011 ZERlE TSRS iE Front drawbar 1
9 GB6170-86 L M14 Hex .nut M14 2
10 GB93-87 #H 14 Spring Lock washer14 2
11 GB5782-86 IZFEM14x50 Hex.head bolt M 14x50 2
12 250.30.116 TR Bl S AR Starting crank gate 1
13 GB5783-86 W2 M8x16 Hex.head bolt M8x16 4
14 GB5782-86 IZFEM 16x45 Hex.head bolt M 16x45 4
15 GB93-87 H 16 Spring Lock washer 16 4
16 GB6170-86 BEEE M16 Hex .nut M16 4
17 250.30.103 & LB PR Battery defending plate 1
18 250.30.122 & R Up battery defending plats 1
19 250.30.012 & Hh OS2 Battery clamping plate ass) 1
20 GB6170-86 2 EE M6 Hex .nut M6 6
21 GB97.1-85 H 6 Plain washer 6 3
22 250.30.102 & HL AT Battery clamping boit 3
23 250.30.101 HL 48 Battery bracket 1
24 250.30.104 KA S Right bracket of water tank 1




https://tractormanualz.com

30 FiIKzhES SN Front drive wheel




https://tractormanualz.com

30 BILRZL% & A% Front Drive Whed

F%5 Ser.No.| {5 Part No. AR HA Name & Specifications ¥ Quantity %7 Remarks
1 204.32.011-1  |#H % Whedl rim 1X2
2 GB/T2979-1999| 5 %% 6.00-12 M Ji Tube 6.00-12 1X2
3 GB/T2979-1999| 4Kk z%> 6.00-12 41 Tyre 6.00-12 1X2




https://tractormanualz.com 31 BUEKEIAF R (1) Front Driving Axle (middle)




https://tractormanualz.com

31 BIEKEI#T B () Front Driving Axle (middle)

#5 Ser.No. | X5 Part No. A5 Bk Name & Specifications HiE Quantity #%7F Remarks

1 GB5783-86 B2 M6x12 Hex. head bolt M6x12 4

2 GB93-87 8 6 Spring lock washer 6 4

3 GB1152-89  |yfi#t M10x1 Grease cup M10x1 2

4 304.31.019 B S R v 5 4H A4t End cover of front pedestal 1

5 304.31.122 i o B End cover gasket 1

6 GB6170-86 WE5E M16 Hex. nut M16 4

7 GB93-87 ] 16 Spring lock washer 16 4

8 304.31.220-2  |{i 7 As Front pedestal 1

] GB27-88 12 M16x65 Hex. head bolt M16x65 4

10 304.31.219-1 ||y gt £ Front pedestal bush 1

11 304.31.123-1  |FiyRihin s Shims for front swing axle 174 one set VAFR LT .

one pcsfor each size

12 GB3452.1-82 |OZ! & 65%2.65 O-ring seal 65%2.65 1

13 ZB T32003-88 |#iJE%E F 24 Casing cap 1

14 GB5786-86 B2 M12x1.5%35 Hex. head bolt M12x1.5%35 8

15 GB93-87 HJE 12 Spring lock washer 12 24

16 304.31.124-2  |gi4ah Front swing axle 1

17 GB3452.1-82 |O%! & 69x3.55 O-ring seal 69x3.55 1

18 304.31.116-2 |FALsh5e4k Main drive case 1

19 200.38.024 TV 2 FE SRk Oil drain plug 1

20 12.37.149 AR RE T Combined seal washer 3

21 (304311251 |k s Shims for bearing seat 141 oneset | plffi*fazc’j .
22 304.31.022-1 |FshiEiNie Lk Bevel drive pinion assembly 1




https://tractormanualz.com

31 FIEEh#HE R AL (FF) Front Driving Axle ( middle)

F5 Ser.No. | 185 Part No. A HR R A Name & Specifications i Quantity 7 Remarks

23 304.31.222-2 |)5 3 Me Rear pedestal 1

24 304.31.221-1 |J5 st E Rear pedestal bush 1

25 GB3452.1-82 (O 69x2.65 O-ring seal 69x2.65 1

26 304.31.126 5 S R RE ER R Gasket for end cover 1

27 304.31.127-1 |J5 End cover of rear pedestal 1

28 GB3452.1-82 |O![8 48.7x3.55 O-ring seal 48.7x3.55 1

29 GB93-87 15 8 Spring lock washer 8 4

30 GB5783-86 124 M8x25 Hex. Head bolt M8x25 4

31 304.31.128-1 | 7l sy Gasket for Upright shaft housing 2

32 GB5783-86 124 M10x30 Hex. head bolt M10x30 20

33 GB93-87 #1J$10 Spring lock washer 10 20

34 304.31.013-1 |®m=ym N &M Oil dipstick 1

35 GB5783-86 B2 M12x35 Hex. head bolt M12x35 16

36 254D.31.233 | fcfiE L eft half shaft housing 1 For mechanical steering

254G2.31A.105| A - i &4 Left half shaft housing 1 For hydraulic steering

37 GB3452.1-82 |O%YJ& 160x3.55  O-ring seal 160x3.55 2

38 [304.31.117-1 |Lfk@hssiks)t  Shimsfor main drive case 241 twoset | ;fiiﬁji o
39 304.31.014A | Z=iHE S SRk Differential assembly 1 with four Planet gear
40 GB119-86 4 A10x16 Straight pin A10x16 2

41 254D.31.115 |f}ihEsE Right half shaft housing 1 For mechanical steering

254G2.31A.108| £ -l &4 Right half shaft housing 1 For hydraulic steering

42 GB119-86 5 A10x20 Straight pin A10x20 2




https://tractormanualz.com

31 FIEEh#HE R AL (FF) Front Driving Axle ( middle)

43

45

304.31.118-1
304.31.119-1
304.31.234

B 0 3

Vent plug
Vent pipe
Power steering cylinder bracket

|




https://tractormanualz.com 39 ﬁﬁ‘gggjﬁﬁg\ﬁ}z (Elﬂ?)&@)
Front Drive Axle(Left Side-Slowdown)




https://tractormanualz.com

32 RIS S B (ZE3985E ) Front Wheel Drive Axle ( Left Side-Slowdown )

75 Ser.No.| 185 PartNo. SRR B HE Name & Specifications e Quantity| %7 Remarks
1 GB6176-86 12HE M18x1.5 Hex. nut M18x1.5 2
2 GB93-87 5 18 Spring lock washer 18 6
3 304.31.179 W2 Double screw bolt 2
4 GB5786-86 B2 M18x1.5%35 hex. head bolt M 18x1.5x35 4
5 304.31.101-2  |ZKzh%h Drive shaft 1
6 HG4-692-67 whE W50x72x7  Oil-seal W50x72x7 2
7 HG4-692-67 W3t PD50%x72x12 Qil-seal PD50x72x12 2
8 GB5783-86 1242 M10%x30 Hex. head bolt M10x30 20
9 GB93-87 g 10 Spring lock washer 10 26
10 304.31.104-3  |IKzhEh % Drive shaft cover 1
11 GB276-89 MK 209 Ball bearing 209 1
12 304.31.102-2 | 5K zh%h [ & Fixing ring of drive shaft 2
13 304.31.103-2  |IKzh4hE g Drive shaft deeve 1
14 304.31.132-2 | Ky shia%e  Driven bevel gear of final drive 1
15 GB276-89 MK 207 Ball bearing 207 1
16 304.31.105-1 |IRzh#h s # Gasket for drive shaft cover 1
17 304.31.228-4  (feihipid Sk Leftfinal drive housing 1
18 GB119-86 B A10x20 Straight pin A10x20 3
19 304.30.130 B Pl Felt washer 1
20 304.31.217-1 |ihyadseiast£E Fina drive housing bushing 1
21 GB301-84 Hli7% 8106 Thrust ball bearing 8106 1
22 304.31.131-2 | Kok EFhik5%  Driving bevel gear of final drive 1
23 304.31.140 S Spacer 1
24 304.31.107-3 | 7% Upright shaft 1




https://tractormanualz.com

32 WTOKEhAFE R (A7LW5E) Front Wheel Drive Axle ( Left Side-Slowdown )

ZER
J#5 Ser.No.| 185 Part No. LR IRHE Name & Specifications B Quantity]  #iE Remarks

25 GB276-89 HhAk 305 Ball bearing 305 1

26 304.31.139 KuAL2h 24 Fr Adjusting shims for final drive 12H one set Tﬁ%cﬁfﬁiih
27 GB3452.1-82 |OJE [ 56%2.65 O-ring seal 56x2.65 1

28 304.31.137-2 | &= L ower bearing cover 1

29 12.37.149 IH A 5 R Lower bearing cover 1

30 200.38.024 TRCH I FE 2 Bl Combined seal washer 1

31 GB1152-89 WA M10x1 Grease cup M10x1 1

32 254.31.101 Jr e 1) Left steering arm 1 For mechanical steering

254G2.31A.101 | A& n) L eft steering arm 1 For hydraulic steering

33 304.31.202-1 |HrpeiemE w4 Steering arm bushing 1

34 GB5783-86 P2 AE M12%x35 Hex. head bolt M12x35 4

35 GB93-87 g 12 Spring lock washer 12 4

36 GB5783-86 PEAE M10%x25 Hex. head bolt M10x25 7

37 GB3452.1-82 |O7fUE 34.5x2.65 O-ring seal 34.5x2.65 1

38 304.31.111-3 | &l Upper bearing cover 1

39 GB3452.1-82 |OJE [ 85%2.65 O-ring seal 85%2.65 1

40 304.31.133 H a) 4L B i #E O Adjusting shims for the first drive | 141 one set Tﬁ%cﬁfﬁiih
41 GB276-89 Hhzk 111 Ball bearing 111 1

42 304.31.138 BUEE Y Lock washer 1

43 304.31.110-1  |~7fh#Yy Blocking ring of upright shaft 1

, o . 1AM 52

44 304.31.112-2  |ifa&Eh )y Adjusting shims 14 one set Two pes for each
45 304.31.113-1 | al{Lsh#b 55 1A % Driven bevel gear of the first drive 1




https://tractormanualz.com

32 BTEREIMT R (Z2i405%E ) Front Wheel Drive Axle ( Left Side-Slowdown )

R
5 Ser.No.| 185 Part No. TR SRR Name & Specifications ¥E Quantity] 747 Remarks

46 304.31.108-3 | v HhEE Upright shaft housing 1 For mechanical steering
254G2.31A.103 |7 4= Upright shaft housing 1 For hydraulic steering

47 304.31.129-1 |+ [alML 5 shiA % Driving bevel gear of thefirst driv 1

48 GB276-89 Hhi7% 208 Ball bearing 208 1

49 254D.31.114 |44 Half shaft 1 For mechanical steering
254G2.31.106 |}-4h Half shaft 1 For hydraulic steering

50 254D.31.120 |fEKpIERE L eft steering trapezoid arm 1

51 300.31.026 ek MU (ZE) Linkage ball joint (Left) 1

52 GB6173-86 IEHRE M16x1.5-/  Hex.thin nut M16x1.5-L eft 1

53 254D.31.232  |KERiAF Steering tierod 1 For mechanical steering
254G2.31.110 |KEFrAF Steering tierod 1 For hydraulic steering

54 GB6173-86 12+HE M16x1.5 Hex.thin nut M16x1.5 1

55 300.31.027 ek B (4) Linkage ball joint (Right) 1

56 GB6181-86 2Rk M12 Hex. thin dotted nut M12 2

57 GB91-86 B 3.2x22 Split pin 3.2x22 2




https://tractormanualz.com

33 HIIKBIMT SR (A TR )

Front Drive Axle (Right side-Slowdown)




https://tractormanualz.com

33 RiIREhIF R B (AUREE) Front Wheel Drive Axle ( Right side-Slowdown )

J¥*5 Ser.No.| 8% Part No. A4 FR Name & Specifications ¥R Quantityl  #7E Remarks
1 GB6176-86 I2HE M18x1.5 Hex. nut M18x1.5 2
2 GB93-87 #4818 Spring lock washer 18 6
3 304.31.179 WEAE Double screw bolt 2
4 GB5786-86 1242 M18x1.5%35 hex. head bolt M18x1.5x35 4
5 304.31.101-2  |ZKzh4h Drive shaft 1
6 HG4-692-67 |3t W50x72x7  Qil-seal W50x72x7 2
7 HG4-692-67  |hd} PD50x72x12 Oil-seal PD50x72x12 2
8 GB5783-86 B2 4 M10x30 Hex. head bolt M10x30 20
9 GB93-87 10 Spring lock washer 10 26
10 304.31.104-3  |IKEh# = Drive shaft cover 1
11 GB276-89 M7k 209 Ball bearing 209 1
12 304.31.102-2  |ZRshHh A & Fixing ring of drive shaft 2
13 304.31.103-2  |Kzhkh R Drive shaft Sleeve 1
14 304.31.132-2 | KyggkEwgishia%e  Driven bevel gear of fina drive 1
15 GB276-89 Mk 207 Ball bearing 207 1
16 304.31.105-1  |ZRsh#h s & Gasket for drive shaft cover 1
17 304.31.216-4 A3y 5E Ak Right final drive housing 1
18 GB119-86 i A10x28 Straight pin A10x28 2
19 304.30.130 1 Felt washer 1
20 304.31.217-1 |i4wad ekt Final drive housing bushing 1
21 GB301-84 Hli7% 8106 Thrust ball bearing 8106 1
22 304.31.131-2 | KyggE FshiA%  Driving bevel gear of fina drive 1
23 304.31.140 (RS Spacer 1
24 304.31.107-3 | 74 Upright shaft 1




https://tractormanualz.com

33 BUOKEHPR B (AUWGE) Front Wheel Drive Axle ( Right side-Slowdown )

4Lk
J7*5 Ser.No.| /X% Part No. AR Sk Name & Specifications HE Quantity]  #%7F Remarks
25 GB276-89 Hli7& 305 Ball bearing 305 1

AR 20

26 304.31.139 KAt o #E3 f- Adjusting shims for final drive 14 one set Two pes for each size

27 GB3452.1-82 |OJE &l 56%2.65 O-ring seal 56x2.65 1
28 304.31.137-2 | F#h& s Lower bearing cover 1
29 12.37.149 H G B Combined seal washer 1
30 200.38.024 TS FE B R Qil drain plug 1
31 GB1152-89 WA M10x1 Grease cup M10x1 1
32 304.31.215-3 |4 HrdeE Right linking arm 1
33 304.31.202-1 |HcpeiemEetE Steering arm bushing 1
34 GB5783-86 B2 M12x35 Hex. head bolt M12x35 4
35 GB93-87 g 12 Spring lock washer 12 4
36 GB5783-86 B2 M10x25 Hex. head bolt M10x25 7
37 GB3452.1-82 |O7%![5] 34.5x2.65 O-ring seal 34.5x2.65 1
38 304.31.111-3 | H&h& Upper bearing cover 1
39 GB3452.1-82 |OJE &l 85%2.65 O-ring seal 85%2.65 1

VBRI 207

40 304.31.133 i a) (& B A Adjusting shims for the first drive| 141 one set Two pesfor each size

41 GB276-89 Mk 111 Ball bearing 111 1

42 304.31.138 B Lock washer 1

43 304.31.110-1 |7 kY Blocking ring of upright shaft 1

44 304.31.112-2  |iffseEh Ay Adjusting shims 141 one set VA2
Two pcsfor each size

45 304.31.113-1 |hajfL st shia % Driven bevel gear of the first drive 1




https://tractormanualz.com

33 RIIRESHIF B A CBiUWE) Front Wheel Drive Axle ( Right side-Slowdown )

J¥*5 Ser.No.| 18 Part No. AR Name & Specifications ¥R Quantityl  #7E Remarks

46 304.31.108-3 |/ HhEE Upright shaft housing 1 For mechanical steering
254G2.31A.103 |7 fh s Upright shaft housing 1 For hydraulic steering

47 304.31.129-1 |p[alfLshEshiA%e Driving bevel gear of thefirst driv 1

48 GB276-89 Hli7& 208 Ball bearing 208 1

49 254D.31.114  |}-%h Half shaft 1 For mechanical steering
254G2.31.106 |}-4h Half shaft 1 For hydraulic steering

50 254D.31.121 | A E Right steering trapezoid arm 1




https://tractormanualz.com

34 FUIKZIME R (304.31.022-1344)
Front Wheel Drive Axle(304.31.022-1 Assembly)




https://tractormanualz.com

34 BTSN B (304.31.022-1%B44:) Front Wheel Drive Axle ( 304.31.022-1 Assembly )

J¥%5 Ser.No.|[ft5 Part No. K5 % Bk Name & Specifications |#{& Quantity| %57 Remarks
1 GB91-86 % 3.2x50 Split pin 3.2x50 1
2 304.31.223-1 |ftiTp izt Castle nut 1

3 304.31.224-1 |ifassh Adjusting shims 141 one set AR LT

one pcs for each
4 GB3452.1-82 |OJEE 23.6x2.65  O-ring seal 23.6x2.65 1
5 304.31.225-1 | 3= zh#t A %8 i d) )Rz & Oil-seal seat 1
6 HG4-692-67 |uhd} SD35x56x12  Oil-seal SD35x56x12 1
7 GB297-84 Bl 2007106 Taper roller bearing 20071 1
8 304.31.227 Tz R HE A Bevel drive pinion 1
9 GB3452.1-82 |OJE1# 85x2.65 O-ring seal 85%2.65 1
10 304.31.226  |EL:@hHEviiehlzkE  Bearing seat 1
11 GB297-84 Bl 27306 Taper roller bearing 27306 1
12 GB3452.1-82 |OJE &l 80x2.65 O-ring seal 80x2.65 1




https://tractormanualz.com

35 ZEaRL% (304.31.014A )
Differential Assembly (304.31.014A)




https://tractormanualz.com

35 BT IKEIAF B (304.31.014A#344:) Front Wheel Drive Axle ( 304.31.014A Assembly )

#'5 Ser.No.[ft5 Part No. B W8 S A% Name & Specifications |%(& Quantity| 773 Remarks
1 GB297-84 Bl 2007109 Taper roller bearing 200710 2
2 GB5782-86 124 M8x50 Hex. head bolt M8x50 4
3 304.31.206 W 3 |3 4 A S8 H Lock washer for crown gear 2
4 304.31.207 W B R HE A S Crown gear 1
5 304.31.210A |[-HliAse Half shaft gear washer 2
6 304.3L.211A |2t bahikss  Half shaft gear 2
7 GB119-86 |4 A8x20 Straight pin A8x20 2
8 304.31.235 Jr ZE T 28 e AR Left differential housing 1
9 304.31.208A |47 AL A% %N Planet gear shaft 2
10 304.31.205A |ZEH 84T A NG Planet gear 2
11 304.31.209A |47 5 N5 Planet gear washer 2
12 GB119-86 i A8x35 Straight pin A8x35 2
13 304.31.236 |5 2= SR AA Right differential housing 1




https://tractormanualz.com

36 Lk, Transmission shaft

}

2 13, 14 (12)
mm/
)“2& (”\\B

(15). (14
BTG
(13) (12)



https://tractormanualz.com

36 &SR Transmission shaft

5 Ser.No| {45 PartNo.| 4Rk S AHs Name & Specifications | £ & Quantity| 77 Remarks
1 304A.36.012 |giEEE A4t Front housing 1
2 GB6170-86  |iZE+)} M8 Hex. nut M8 1
3 GB93-87 s 8 Spring lock washer 8 4
4 GB97.1-85 5 8-140HV Flat washer 8-140HV 1
5 GB5783-86  |lZ#4: M8x25 Hex. head bolt M8x25 3
6 304A.36.013  |[fi 5 4045 A Fixing bracket 2
7 304.36.014  |¥R4ifi & 53K Hoop ¢53 1
8 304.36.103 | Sedl Sleeve 1
9 304.36.015  |H4 4805 K Hoop ¢ 48 1
10 304.36.016 |5t A1 Rear housing 1
11 GB879-86 | 4x30 Slotted spring pin 4x30 3
12 GB3081-82  |#ViEEE4N421-1.4 Steel wirel-1.4 17 need
13 304.36.108 Bk4PE Rubber cover 2
14 304.36.101 |k E Support sleeve 2
15 GB308-89 HER 9 Steel ball 9 12
16 304A.36.011 |FiERIEELEA 4 Transmission shaft 1
17 304.36.104 | P4kl (D Blocking ring (2) 2
18 304.36.105  |mps Spring 1
19 304.36.106 BR B3 P Seal blocking ring 1
20 304.36.107 JaERIEIEHE Rear connecting-sleeve 1
21 304A .36.112 |J5thi Rear mid-shaft 1
22 GB3452.1-86 |O7! [ 48.7x3.55 O-ring seal 48.7x3.55 2
23 GB5783-86 |l M10x25 Hex. head bolt M10x25 2
24 GB93-87 g 10 Spring lock washer 10 2




https://tractormanualz.com

36 fEzhEl s Transmission shaft

5 Ser.No| {45 PartNo.|  ZFR S AHS Name & Specifications |#{ & Quantity| 77 Remarks
25 304.36.109 o i R Mid-shaft seat 1
26 GB1152-89 AR 45°M 10x1 Grease cup 45°M10x1 1
27  |304.36.110 |4tk Paper gasket 1
28 HG4-692-67 |3 PG25x42x10 Oil sed PG25x42x10 1
29 GB278-89 Hh 7k 60205 Ball bearing with shields 602 1
30 304.36.113 BAEE Connecting sleeve 1
31 304A.36.111 |h#hEE Mid-shaft housing 1




https://tractormanualz.com

37 rEhi s, Transfer case




https://tractormanualz.com

37 4rshfE M EK Transfer case

75 Ser.NoJfU'5 PartNo.| %MK Name & Specifications i Quantity| £7E Remarks
1 304.42.101 AL 54 shia i Power Transfer gear 1
2 GB1096-79 | C10x32 Flat key C10x32 1
3 GB65-85 B4 M5x16 Cheese head screw M5x16 4
4 GB93-87 1 5 Spring lock washer 5 4
5 304.42.133-1 [FRAvVHx Locating plate 1
6 GB895.2-86  [[%l 30 Circlip for shaft 30 1
7 304.42.104-1 [pikHE Front spacer 1
8 GB5801-86 | %7k 4524906 Needle bearing 4524906 2
9 304.42.105  |4przh Bkt Upper idler 1
10 304.42.103 JGkEE Rear spacer 1
11 304.42.116 |l Spacer 2
12 GB305-89  |IF#hFF 52/57.9  Locating snap ring 52/57.9 2
13 GB277-89 Hh & 50205 Ball bearing with snap ring groove 50 2
14 304.42.117 |43 Fit#e Lower idler 1
15 304.42.118 |/ Lower idler shaft 1
16 GB879-86 ¥ 6x50 Slotted spring pin 6x50 1
17 GB119-86 4 A8x30 Straight pin A8x30 2
18 304.42.109-1 |4 shfE1Ak Transfer case housing 1
19 12.37.149 AR E Al Combined seal washer 1
20 200.38.024 | B ZE BRk, Oil drain plug 1
21 GB276-89 & 304 Ball bearing 304 1
22 254D.42.106- 1|43 Zh 46 v 56 Sliding gear 1
23 304.42.107 S shFa Transfer case shaft 1
24 GB894.1-86 |14 24 Circlip for shaft 24 1




https://tractormanualz.com

37 7R Transfer case

75 Ser.NoffC5 PartNo.| #FAHk  Name & Specifications B Quantity| £ Remarks
25 GB276-89 Hhrk 205 Ball bearing 205 1
26 GB3452.1-92 |OJE# 45%x33.55  O-ring seal 45%3.55 1
27 304.42.108 MHESIAR Oil seal seat 1
28 HGA4-692-67 ¥ PG25x42x10 Oil seal PG25x42x10 2
29 GB893.1-86  |{il# 55 Circlip for hole 55 1
30 304.42.012-1 |$AFIEE1: Shift peg 1
31 GB879-86 Y 8x32 Slotted spring pin 8x32 1
32 GB879-86 4 5%x32 Slotted spring pin 5x32 1
33 GB3452.1-92 (Oj¥ | 15%2.65 O-ring seal 15x2.65 1
34 304.42.111 ENAR Locating plate 1
35 254D .42.013-1| 1 A4 Rocker arm 1
36 GB93-87 HJE 8 Spring lock washer 8 3
37 GB5783-86  |lZ#: M8x16 Hex. head bolt M8x16 3
38 GB6170-86  |#ZH£F M12 Hex. nut M12 2
39 GB93-87 HyE 12 Spring lock washer 12 2
40 GB97.1-85 s 12 Plain washer 12-140HV 1
41 GB3452.1-82 |OJF 8| 9%2.65 O-ring sed 9x2.65 1
42 254D.42.133 |[g%E Spacer 1
43 254D.42.134 |37 7 Pivot shaft 1
44 254D.42.014-2| 2 W AT B\ % Control lever 1
45 GB96-85 g 12 Plain washer 12-140HV 1
46 304.42.134 NGB FRN Transfer control handle 1
47 304.42.115 b Positioning plate 1
48 GB308-84 HHER 10 Steel ball 10 1
49 304.42.114 ik Spring 1




https://tractormanualz.com

38.1 “FyER/ LA (T2 Air Filter (Dry Type)




https://tractormanualz.com

38.1 FyEas L (FD Air filter (Dry type)

F5 Ser.No 5 Part No. SRR AR Name & Specifications U Quantity] %71 Remarks
1 200.00.014 R4 Clip 2
2 250D.10.102 A Air pipeinlet 1
3 200.00.013-1 A PEN Air filter 1
4 200.00.101 IR ZLTE B AR Clamping piece, bracket 1
5 GB5783-86 2K 8x25 Hex.head bolt M8x25 1
6 GB6170-86 B2k M8 Hex. Nut M8 1
7 GB93-87 8 8 Spring lock washer 8 1
8 250D.10.011 IR SRR Air filter bracket 1




https://tractormanualz.com

38.2 ZFyEM SRy Air Filter




https://tractormanualz.com

38.2 YA K Air Filter

F5 Ser.No. 5 Part No. SRR AR Name & Specifications o Quantity] %71 Remarks

1 200.00.011A b/t 9595 Air filter assembly 1




https://tractormanualz.com 39 HHgs MY Radiator




https://tractormanualz.com

39 HU#ES R Radiator

%5 Ser.No.| 145 Part No. AR A Name & Specifications i Quantity #1F Remarks
1 200.00.032 R g s 4 Radiator 1
2 200.00.014 I 4 Clip 4
3 200.00.304-1 | #i/K s Upper water hose 1
4 200.00.303 IKFE AN Pull rod, radiator 1
5 GB6170-86 B2ERE M10 Hex. nut M10 4
6 GB93-87 P8 10 Spring lock washer 10 2
7 200.00.302-1 | F#m/K e Lower water hose 1
8 GB93-87 I8 6 Spring lock washer 6 1
9 GB6170-86 I2RE M6 Hex. nut M6 1
10 GB5781-86 122 M6x20 Hex.head bolt M6x20 1
11 oy Net 1




https://tractormanualz.com

40 HSE A  Exhaust pipe




https://tractormanualz.com

40 HSE B Exhaust pipe
J¥%5 SerNo| %5 Part No. LR IS Name & Specifications [ Quantity 7% Remarks
1 200.00.021A-1 HA &A1k Exhaust pipe (Silencer) 1
2 GB5783-86 #24: M830 Hex. head bolt M8x30 4
3 GB97.1-85 5 8 Plain washer 8 4
4 GB93-87 #H]# 8 Spring lock washer 8 8
5 GB6170-86 125 M8 Hex. Nut M8 4
6 GB5783-86 124 M8x25 Hex. head bolt M8x25 4
7 300.22.101 HE B 4 Paper gasket 2
8 200.00.201-B HAsE Exhaust bent pipe 1




	1.PDF
	2.pdf
	3.PDF
	4.pdf
	5.PDF
	6.pdf
	7.PDF
	8.pdf
	9.PDF
	10.pdf
	11.PDF
	12.pdf
	13.pdf
	14.pdf
	15.pdf
	16.pdf
	17.PDF
	18.pdf
	19.PDF
	20.pdf
	21.PDF
	22.pdf
	23.PDF
	24.pdf
	25.PDF
	26.pdf
	27.PDF
	28.pdf
	29.pdf
	30.pdf
	31.PDF
	32.pdf
	33.PDF
	34.pdf
	35.PDF
	36.pdf
	37.PDF
	38.pdf
	39.pdf
	Model

	40.pdf
	41.PDF
	42.pdf
	43.pdf
	Model

	44.pdf
	45.PDF
	46.pdf
	47.PDF
	48.pdf
	49.PDF
	50.pdf
	51.PDF
	52.pdf
	53.PDF
	54.pdf
	55.PDF
	56.pdf
	57.PDF
	58.pdf
	59.PDF
	60.pdf
	61.PDF
	62.pdf
	63.PDF
	64.pdf
	65.PDF
	66.pdf
	67.PDF
	68.pdf
	69.PDF
	70.pdf
	71.PDF
	72.pdf
	73.PDF
	74.pdf
	75.PDF
	76.pdf
	77.PDF
	78.pdf
	79.PDF
	80.pdf
	81.PDF
	82.pdf
	83.PDF
	84.pdf
	85.PDF
	86.pdf
	87.PDF
	88.pdf
	89.PDF
	90.pdf

